
E-SERIES AIR CART

PARTS BOOK

SEEDMASTER I 2026



Front Hitch 1

Table of Contents

Front Axle 3

Steering 800/70R38 5

Steering 900/60R42 7

E860 Main Chassis Assembly 9

E1030 Main Chassis Assembly 11

E860 Main Rails 13

E1030 Main Rails 15

E860 Rear Chassis 17

E1030 Rear Chassis 19

E860 Rear Axle - Dual 800/70R38 21

E860 Rear Axle - Dual 900/60R42 23

E1030 Tire Options - VF800 25

E1030 Tire Options - VF900 27

Rear Hitch 29

Left-hand Clearance Lights 31

Right-hand Clearance Lights 33

Slow Moving Vehicle Sign 35

Coarse Meter 37

Fine Meter 39

Meter Motor 41

Tank Transition 43

Transition Slot Cover 45

315 BU Tank Transition Connection 47

170 BU Tank Transition Connection 49

315 BU Front Tank Cradle 51

315 BU Front Tank Assembly 53

315 BU Tank Ladder 55

315 BU Tank Lid 57

170 BU Tank Cradle 59

170 BU Tank Assembly 61

170 BU Tank Ladder 63

170 BU Tank Lid 65

315 BU Rear Tank Cradle 67

315 BU Rear Tank Assembly 69

60 BU Tank Assembly 71

60 BU Tank Lid 73

Hitch Distribution 75

Front Axle Distribution Pipes 77



E860 Distribution Pipes 79

Table of Contents

E1030 Distribution Pipes 81

Selector Tee Rack 83

Blocker Plates 85

E860 Chassis Pipes and Clamps 87

E1030 Chassis Pipes and Clamps 89

2-Pipe Tank Pressure Bulkhead - 315 BU 91

3-Pipe Tank Pressure Bulkhead - 315 BU 93

2-Pipe Tank Pressure Bulkhead - 170 BU 95

3-Pipe Tank Pressure Bulkhead - 170 BU 97

E860 CleanFlo Distribution Pipes 99

E1030 CleanFlo Distribution Pipes 101

CleanFlo Manifold 103

E860 Rear Purge Piping 105

E1030 Rear Purge Piping 107

60 BU Tank Purge Valve 109

CleanFlo Valve Selector 111

CleanFlo Air Filter 113

Power Housing 115

Power Drive - Low Capacity 117

Power Drive - High Capacity 119

Staircase 121

Middle Staircase 123

E860 Main Walkway Assembly 125

E1030 Main Walkway Assembly 127

E860 Main Walkway Support 129

E1030 Main Walkway Support 131

E860 Rear Walkway Support 133

E1030 Rear Walkway Support 135

E860 Walkway Landing 137

E1030 Walkway Landing 139

E860 Upper Walkway 141

E1030 Upper Walkway 143

E860 Upper Railings 145

E1030 Upper Railings 147

Adjustable Front Conveyor Rest 149

E860 Rear Conveyor Rest 151

E1030 Rear Conveyor Rest 153

E860 Conveyor 155



E1030 Conveyor 157

Table of Contents

Conveyor Arms 159

Conveyor Arms 161

Conveyor Accessories 163

Conveyor Pipes and Clamps 165

E-Series Crane 167

9 Zone Fan Assembly 169

8 Zone Fan Assembly 171

7 Zone Fan Assembly 173

Purge System/Alternator Hydraulic Schematic 175

Conveyor Hydraulic Schematic 177

Crane Hydraulic Schematic 179

Fans Hydraulic Schematic 181

24V Motor Power Harnesses 183

Air Pressure Harnesses 184

Signal Light Harness 185

Tail / Brake Lights Harness 186

Work Lights Harness - Right 187

Work Lights Harness - Upper 188

Work Lights Harness - Main 189

Work Lights Harness - Meters 190

Clearance Lights Harness - Main 191

Conveyor Control Harness 192

Conveyor Arms Extension Harness 193

Conveyor Work Lights Harness 194

E-Series Apollo System Drawing 195



Qty. DescriptionPart No.Item

1 2500861 BOLT, HEX 3/8 X 4 IN GR5 PL

Front Hitch

1

Item Qty. Part No. Description

2 2502241 BOLT, U-SQ - 3/8 UNC X 4 ID X 5 IN - 2 IN THD - GR8 PL
3 2503031 NUT, CASTLE - 2 UNF - GR5 PL
4 2503041 BOLT, HEX - 1 UNC X 2 IN - GR5 PL
5 2504002 NUT, FLANGE - 3/8 UNC PL

6 2505031 NUT, LOCK - 3/8 UNC - STOVER - PL
7 2505053 NUT, LOCK - 1 UNC - STOVER - PL
8 2505543 WASHER, FLAT - 1 IN GR8 PL

9 2505572 WASHER, FLAT - 3/8 IN GR8 PL
10 2505611 WASHER, FLAT - 2 IN - GR8 - PL
11 2507373 BOLT, HEX 1 X 7 UNC GR8 PL
12 2545181 HITCH, RING - CAT 4 - 2 IN PIN

13 2545201 HITCH JACK - 8000 LB - SIDE WIND - W/DROP LEG
14 2545521 SAFETY CHAIN, GR70 X 6 FT - 41000LB
15 A6000461 WASHER, 1 X 4.2500 - BLK

16 A6001021 PIN HEAD, STEERING PIN - BLK
17 A6001361 HITCH TONGUE - BLK
18 A6004981 HOSE STORAGE - BLK
19 X6001481 SHAFT, HITCH FLOAT PIN - PLATED



Front Hitch 2

A 

4 

15

16

19

11

11

8 
7 

12

17

14

18

5 

2 
13

7 

8 
FACE OF PLATE 1 INCH
FROM FACE OF HSS

DETAIL A
SCALE 1 : 6 

10

3 

1 

9 

9 

6 

Front Hitch
Part No. 600135



Qty. DescriptionPart No.Item

1 2500861 BOLT, HEX 3/8 X 4 IN GR5 PL

Front Axle

3

Item Qty. Part No. Description

2 2503031 NUT, CASTLE - 2 UNF - GR5 PL
3 2503041 BOLT, HEX - 1 UNC X 2 IN - GR5 PL
4 2505031 NUT, LOCK - 3/8 UNC - STOVER - PL
5 2505572 WASHER, FLAT - 3/8 IN GR8 PL

6 2505611 WASHER, FLAT - 2 IN - GR8 - PL
7 6000121 THRUST WASHER 3" ID X 5" OD
8 6005162 BUSHING, FIBER WOUND, 3 IN ID X 3 IN L

9 A6000131 WALKING AXLE CROSS, FRONT - BLK
10 A6000211 WALKING AXLE - BLK
11 A6000401 WALKING AXLE CROSS - REAR - BLK
12 A6000451 WALKING AXLE PIN HEAD - BLK

13 A6000461 WASHER, 1 X 4.2500 - BLK
14 X6000441 SHAFT, AXLE WALK PIN - PLATED



Front Axle 4

A 

3 

12

9 

14

7 

8 

10

11

8 

13

DETAIL A
SCALE 1 : 6 

6 

1 

5 

2 

5 
4 

Front Axle
Part No. 600011



Qty. DescriptionPart No.Item

1 2500484 BOLT, HEX 1/2 X 2 IN GR5 PL

Steering 800/70R38

5

Item Qty. Part No. Description

2 2500861 BOLT, HEX 3/8 X 4 IN GR5 PL
3 2501282 BOLT, HEX 5/16 X 3 IN UNC GR5 PL
4 2503031 NUT, CASTLE - 2 UNF - GR5 PL
5 2503041 BOLT, HEX - 1 UNC X 2 IN - GR5 PL

6 2503062 BOLT, HEX - 3/4 UNC X 1 1/2 IN - GR5 PL
7 2503102 NUT, CASTLE - 1 1/2 UNF - GR5 PL
8 2505031 NUT, LOCK - 3/8 UNC - STOVER - PL

9 2505044 NUT, LOCK - 1/2 UNC - STOVER - PL
10 2505052 NUT, LOCK - 1 UNC - STOVER - PL
11 2505062 NUT, LOCK - 5/16 UNC - STOVER - PL
12 2505542 WASHER, FLAT - 1 IN GR8 PL

13 2505558 WASHER, FLAT - 1/2 IN - GR8 - PL
14 2505572 WASHER, FLAT - 3/8 IN GR8 PL
15 2505584 WASHER, FLAT - 5/16 IN - GR8 PL

16 2505602 WASHER,FLAT-1 1/2IN-PL
17 2505611 WASHER, FLAT - 2 IN - GR8 - PL
18 2509552 BOLT,HEX-1X10 UNC GR5 PL
19 2520092 ASSY,HUB/SPNDL-H1020-4 1/2IN

20 25303620 NUT, WHEEL - 3/4 UNF FLANGE
21 2551212 ASSY,TIRE-IF/VF800/70R38-BLK
22 6000902 THRUST WASHER 3"IDX6"OD
23 6000912 THRUST WASHER 2"IDX6"OD

24 6004692 ASSY,TIE ROD,CART STEERING
25 6005154 BUSH,FIBER WOUND,2IDX3IN L
26 6005164 BUSHING, FIBER WOUND, 3 IN ID X 3 IN L

27 A6000461 WASHER, 1 X 4.2500 - BLK
28 A6000921 HITCH STEERING LINK-BLK
29 A6001001 SPINDLE UPRH,LH-BLK
30 A6001021 PIN HEAD, STEERING PIN - BLK

31 A6001122 PIN HEAD,KING PIN-BLK
32 A6001131 SPINDLE UPRH,RH-BLK
33 A6001152 10GA-WASHER,3/4X2.7500-BLK

34 X6001031 SFT,HITCH STEERING PIN-PLD
35 X6001142 SFT,AXLE KING PIN-PLD
36 X6001164 TIE ROD PIN-PLD



Steering 800/70R38 6

A 

B 

21

19

6 

33

31

23

35

25

1 
13

36

18

13

9 

25

16

7 

12
10

6 

33

31

23

35

25

19
21

26

32

20

20

NOTE: TORQUE  20  TO 450 FT-LB 

NOTE: ASSEMBLE TIE RODS WITH ADJUSTABLE SIDE AT THE LINK

24

24

DETAIL A
SCALE 1 : 8 

4 

8 
14

14
2 

34

17

22

26

26

26

22

30

27

5 

36

1 

13

28

DETAIL B
SCALE 1 : 6 

11

15
7 

15
3 

16

25

13

9 

18

29

1 

13

36

12

10

Steering 800/70R38
Part No. 600089



Qty. DescriptionPart No.Item

1 2500484 BOLT, HEX 1/2 X 2 IN GR5 PL

Steering 900/60R42

7

Item Qty. Part No. Description

2 2500861 BOLT, HEX 3/8 X 4 IN GR5 PL
3 2501282 BOLT, HEX 5/16 X 3 IN UNC GR5 PL
4 2503031 NUT, CASTLE - 2 UNF - GR5 PL
5 2503041 BOLT, HEX - 1 UNC X 2 IN - GR5 PL

6 2503062 BOLT, HEX - 3/4 UNC X 1 1/2 IN - GR5 PL
7 2503102 NUT, CASTLE - 1 1/2 UNF - GR5 PL
8 2505031 NUT, LOCK - 3/8 UNC - STOVER - PL

9 2505044 NUT, LOCK - 1/2 UNC - STOVER - PL
10 2505052 NUT, LOCK - 1 UNC - STOVER - PL
11 2505062 NUT, LOCK - 5/16 UNC - STOVER - PL
12 2505542 WASHER, FLAT - 1 IN GR8 PL

13 2505558 WASHER, FLAT - 1/2 IN - GR8 - PL
14 2505572 WASHER, FLAT - 3/8 IN GR8 PL
15 2505584 WASHER, FLAT - 5/16 IN - GR8 PL

16 2505602 WASHER,FLAT-1 1/2IN-PL
17 2505611 WASHER, FLAT - 2 IN - GR8 - PL
18 2509552 BOLT,HEX-1X10 UNC GR5 PL
19 2520092 ASSY,HUB/SPNDL-H1020-4 1/2IN

20 25303620 NUT, WHEEL - 3/4 UNF FLANGE
21 2551322 ASSY,TIRE-VF900/60R42-SINGLE
22 6000902 THRUST WASHER 3"IDX6"OD
23 6000912 THRUST WASHER 2"IDX6"OD

24 6004692 ASSY,TIE ROD,CART STEERING
25 6005154 BUSH,FIBER WOUND,2IDX3IN L
26 6005164 BUSHING, FIBER WOUND, 3 IN ID X 3 IN L

27 A6000461 WASHER, 1 X 4.2500 - BLK
28 A6000921 HITCH STEERING LINK-BLK
29 A6001001 SPINDLE UPRH,LH-BLK
30 A6001021 PIN HEAD, STEERING PIN - BLK

31 A6001122 PIN HEAD,KING PIN-BLK
32 A6001131 SPINDLE UPRH,RH-BLK
33 A6001152 10GA-WASHER,3/4X2.7500-BLK

34 X6001031 SFT,HITCH STEERING PIN-PLD
35 X6001142 SFT,AXLE KING PIN-PLD
36 X6001164 TIE ROD PIN-PLD



Steering 900/60R42 8

A 

B 

20
21

21

20

19

1012

18

24

24

2 14 4 

14

8 

22

26

17

6 

33

31

35

25

3 
15

7 
15

11

16

25

29

23

20

WALKING AXLE SHOWN
FOR REFERENCE 

NOTE: REMOVE FLUID FILM 

FROM ITEMS (      ), (      ) & (      )

BEFORE INSTALLING BUSHINGS

3228 29

DETAIL A
SCALE 1 : 8 

19

12

10

18

35

31

33

6 

25

3 
15

7 

15

11

16

25

32

23

ASSEMBLE (        ) BETWEEN 

(        ) & WALKING AXLE,

TOP SIDE ONLY 

23

32

DETAIL B
SCALE 1 : 8 

28

26

22

26

34

30

27

5 

26

9 

13

36

13

1 

ASSEMBLE (        ) BETWEEN 

(        ) & WALKING AXLE,

TOP & BOTTOM

22

28

NOTE: 
TORQUE       TO 450 FT-LB 

Steering 900/60R42
Part No. 601496



Qty. DescriptionPart No.Item

1 2500094 BOLT,HEX-3/8X4 1/2 UNC GR5 PL

E860 Main Chassis Assembly

9

Item Qty. Part No. Description

2 2500364 BOLT, HEX 3/8 X 1 IN GR5 PL
3 2500633 BOLT,HEX-5/16X1 3/4 UNC GR5 PL
4 2504534 NUT, HEX - 3/8 UNC PL
5 2505372 CLAMP,LOOP-1 1/8INSULATED

6 2505574 WASHER, FLAT - 3/8 IN GR8 PL
7 2505694 WASHER, FLAT - 3/8 IN SS
8 2572724 WORK LIGHT, LED, DEUTSCH, SINGLE FLOOD

9 2583943 HOSE CLAMP - 2 HALVES - 3/4" HOSE - 428,5 / 28,5 PAH
10 2598784 CLAMP,UHMW 1IN-HYD HOSE
11 2598792 CLAMP,UHMW 1IN-HYD HOSE
12 6000111 ASSY,FRT AXLE

13 6000471 ASSY,MAIN RAILS,SME/SME
14 6000891 ASSY,STEERING-SME
15 6001351 ASSY,CART FRT HITCH

16 6005221 MANIFOLD,HYD-FAN
17 6006001 ASSY,REAR CHASSIS,SME
18 A4003242 SHEET, 10 GA - TOP CLAMP - HOSE
19 A6001493 FRT HITCH HYD HOSE HOLDER-BLK



E860 Main Chassis Assembly 10

11

9 

19

SCALE 1 : 8 

7 

DETAIL A

5 

18

10

3 

10

1 

4 

12

13

15

14

A B 

8 

8 17

13

REAR AXLE SHOWN, BUT NOT
INCLUDED IN THIS ASSEMBLY 

C 

DETAIL B
SCALE 1 : 8 

HOSE CLAMP LOCATIONS
SCALE 1 : 8 
DETAIL C

6 

8 
8 

16

2 

E860 Main Chassis Assembly
Part No. 600601



Qty. DescriptionPart No.Item

1 25000616 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

E1030 Main Chassis Assembly

11

Item Qty. Part No. Description

2 25000742 BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL
3 2500094 BOLT,HEX-3/8X4 1/2 UNC GR5 PL
4 2500364 BOLT, HEX 3/8 X 1 IN GR5 PL
5 2500633 BOLT,HEX-5/16X1 3/4 UNC GR5 PL

6 25045258 NUT, HEX - 7/8 UNC PL
7 2504534 NUT, HEX - 3/8 UNC PL
8 2505372 CLAMP,LOOP-1 1/8INSULATED

9 25055358 WASHER, FLAT 7/8IN GR8 PL
10 2505574 WASHER, FLAT - 3/8 IN GR8 PL
11 2505694 WASHER, FLAT - 3/8 IN SS
12 2572725 WORK LIGHT, LED, DEUTSCH, SINGLE FLOOD

13 2583943 HOSE CLAMP - 2 HALVES - 3/4" HOSE - 428,5 / 28,5 PAH
14 2598784 CLAMP,UHMW 1IN-HYD HOSE
15 2598792 CLAMP,UHMW 1IN-HYD HOSE

16 6000111 ASSY,FRT AXLE
17 6000891 ASSY,STEERING-SME
18 6001351 ASSY,CART FRT HITCH
19 6005221 MANIFOLD,HYD-FAN

20 6014531 ASSY,MAIN RAILS,E1030
21 6014841 ASSY,REAR CHASSIS,E1030
22 A4003242 SHEET, 10 GA - TOP CLAMP - HOSE
23 A6001493 FRT HITCH HYD HOSE HOLDER-BLK

24 A6014642 REAR AXLE SUPPORT,FRT-BLK
25 A6014712 REAR AXLE SUPPORT,BACK-BLK
26 A6014731 MID RAIL,LH,E1030-BLK

27 A6014811 MID RAIL,RH,E1030-BLK
28 A6014821 FORWARD AXLE BRACE,LH-BLK
29 A6015421 FORWARD AXLE BRACE,RH-BLK
30 A6016181 REAR AXLE,SME-BLK



E1030 Main Chassis Assembly 12

A 

B 

C 

21

2612

12
12

29

28

16

25

25

27

17

20

30

ORIENT AXLE WITH
MOUNT PLATE 

FACING FORWARD
DETAIL A

SCALE 1 : 8 

12

12

19
10

4 

(        ) & (        ) BEHIND

MOUNTING PLATE

4 10

DETAIL B
SCALE 1 : 8 

18

8 

3 

22

15

14

14

13

23
5 

7 

11

3 

8 
14

15
14

11

7 

22

DETAIL C
SCALE 1 : 8 

1 

9 
6 

6 9 

2 
1 

9 

6 

2 

6 9 

2 

9 

6 

24

E1030 Main Chassis Assembly
Part No. 601401



Qty. DescriptionPart No.Item

1 25000632 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

E860 Main Rails

13

Item Qty. Part No. Description

2 2500078 BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL
3 25045240 NUT, HEX - 7/8 UNC PL
4 25055340 WASHER, FLAT 7/8IN GR8 PL
5 A6000712 FORWARD AXLE BRACE - BLK

6 A6000771 RAIL RH - E860 - BLK
7 A6014601 MAIN RAIL,LH-BLK



E860 Main Rails 14

A 

B 

6 

7 

5 

5 

DETAIL A
SCALE 1 : 12

3 

4 

2 

DETAIL B
SCALE 1 : 12

1 

3 

4 

E860 Main Rails
Part No. 600047



Qty. DescriptionPart No.Item

1 25000632 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

E1030 Main Rails

15

Item Qty. Part No. Description

2 2500078 BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL
3 25045240 NUT, HEX - 7/8 UNC PL
4 25055340 WASHER, FLAT 7/8IN GR8 PL
5 A6014541 MAIN RAIL RH-E1030-BLK

6 A6014601 MAIN RAIL,LH-BLK



E1030 Main Rails 16

A 

B 

6 

5 

DETAIL A
SCALE 1 : 14

4 

3 

1 

DETAIL B
SCALE 1 : 14

4 

3 

2 

E1030 Main Rails
Part No. 601453



Qty. DescriptionPart No.Item

1 25000612 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

E860 Rear Chassis

17

Item Qty. Part No. Description

2 25000718 BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL
3 2500148 BOLT, HEX 3/4 X 2 UNC GR5 PL
4 2504518 NUT, HEX 3/4 UNC GR5 PL
5 25045230 NUT, HEX - 7/8 UNC PL

6 25055216 WASHER, FLAT 3/4IN GR8 PL
7 25055330 WASHER, FLAT 7/8IN GR8 PL
8 A6006101 REAR RAIL, LH, SME - BLK

9 A6006201 CROSSMEMBER, BULK TANK - BLK
10 A6006251 REAR RAIL, RH, E860 - BLK
11 A6006301 CROSS MEMBER, REAR - BLK



E860 Rear Chassis 18

A B 

11

9 

10

8 

DETAIL A
SCALE 1 : 16

4 

6 

3 
5 

7 

2 

DETAIL B
SCALE 1 : 13

7 
5 

1 

1 

1 

2 

2 
2 

2 

NOTE CHANGE IN
BOLT SIZE 

E860 Rear Chassis
Part No. 600600



Qty. DescriptionPart No.Item

1 2500068 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

E1030 Rear Chassis

19

Item Qty. Part No. Description

2 25000722 BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL
3 2500148 BOLT, HEX 3/4 X 2 UNC GR5 PL
4 2504518 NUT, HEX 3/4 UNC GR5 PL
5 25045230 NUT, HEX - 7/8 UNC PL

6 25055216 WASHER, FLAT 3/4IN GR8 PL
7 25055330 WASHER, FLAT 7/8IN GR8 PL
8 A6006101 REAR RAIL, LH, SME - BLK

9 A6006201 CROSSMEMBER, BULK TANK - BLK
10 A6006301 CROSS MEMBER, REAR - BLK
11 A6014851 REAR RAIL,RH,E1030-BLK



E1030 Rear Chassis 20

A 

4 
6 

6 

3 

5 

7 

2 

11

9 

10

DETAIL A
SCALE 1 : 9 

2 

2 

2 

1 

1 

7 

5 

NOTE CHANGE IN
BOLT SIZE 

E1030 Rear Chassis
Part No. 601484

8



Qty. DescriptionPart No.Item

1 25000616 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

E860 Rear Axle - Dual 800/70R38

21

Item Qty. Part No. Description

2 25030840 BOLT, HEX - M24 UNC x 80 MM - PL
3 25030940 NUT, FLANGE - M24 - PL
4 25045216 NUT, HEX - 7/8 UNC PL
5 2505052 NUT, LOCK - 1 UNC - STOVER - PL

6 25055356 WASHER, FLAT 7/8IN GR8 PL
7 2505542 WASHER, FLAT - 1 IN GR8 PL
8 2509542 BOLT, HEX - 1 X 9 1/2 UNC GR5 PL

9 2520112 ASSY, HUB/SPINDLE - H1030 - 6 IN STRAIGHT SPINDLE - SHORT STUDS
10 25304120 NUT, WHEEL - 7/8 UNF FLANGE
11 2551222 ASSY, TIRE - IF/VF800/70R38 - INNER DUAL - BLK
12 2551232 ASSY, TIRE - IF/VF800/70R38 - OUTER DUAL - BLK

13 A6000031 REAR AXLE, 800/70R38 DUALS - BLK



E860 Rear Axle - Dual 800/70R38 22

A 

11

12

10

3 

6 

2 

13

12

11

NOTE: 

TORQUE  3   AND 10  TO 750 FT-LB 

DETAIL A

SCALE 1 : 12

5 

8 

7 4 

6 

1 
6 

4

1 

6 

4 

1 

E-Series Rear Axle - Dual 800/70R38
Part No. 600002

9



Qty. DescriptionPart No.Item

1 25000624 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

E860 Rear Axle - Dual 900/60R42

23

Item Qty. Part No. Description

2 25000712 BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL
3 25030840 BOLT, HEX - M24 UNC x 80 MM - PL
4 25030940 NUT, FLANGE - M24 - PL
5 25045236 NUT, HEX - 7/8 UNC PL

6 2505052 NUT, LOCK - 1 UNC - STOVER - PL
7 25055376 WASHER, FLAT 7/8IN GR8 PL
8 2505542 WASHER, FLAT - 1 IN GR8 PL

9 2509542 BOLT, HEX - 1 X 9 1/2 UNC GR5 PL
10 2520112 ASSY, HUB/SPINDLE - H1030 - 6 IN STRAIGHT SPINDLE - SHORT STUDS
11 25304120 NUT, WHEEL - 7/8 UNF FLANGE
12 2551242 ASSY,TIRE-VF900/60R42 NR-INNER

13 2551252 ASSY,TIRE-VF900/60R42 NR-OUTER
14 A6014861 REAR AXLE.MAIN,SHORT-BLK
15 A6014902 REAR AXLE EXT-BLK



E860 Rear Axle - Dual 900/60R42 24

A 

13

12

14

3 

7 
12

11

13

4 

11 4 

DETAIL A
SCALE 1 : 9 

1 

7 

5 

15

2 

7 
5 

9 

8 
6 

10

1 

5 

7 

NOTE: 

TORQUE (      ) AND (      ) TO 750 FT-LB 

E-Series Rear Axle - Dual 900/60R42
Part No. 601402



Qty. DescriptionPart No.Item

1 25024820 BOLT,HEX-1X3 UNC GR5

E1030 Tire Options - VF800

25

Item Qty. Part No. Description

2 25030840 BOLT, HEX - M24 UNC x 80 MM - PL
3 25030940 NUT, FLANGE - M24 - PL
4 25045720 NUT, HEX 1 UNC GR5 PL
5 2505052 NUT, LOCK - 1 UNC - STOVER - PL

6 25055340 WASHER, FLAT 7/8IN GR8 PL
7 25055422 WASHER, FLAT - 1 IN GR8 PL
8 2509542 BOLT, HEX - 1 X 9 1/2 UNC GR5 PL

9 2520112 ASSY, HUB/SPINDLE - H1030 - 6 IN STRAIGHT SPINDLE - SHORT STUDS
10 25304120 NUT, WHEEL - 7/8 UNF FLANGE
11 2551212 ASSY,TIRE-IF/VF800/70R38-BLK
12 2551222 ASSY, TIRE - IF/VF800/70R38 - INNER DUAL - BLK

13 2551232 ASSY, TIRE - IF/VF800/70R38 - OUTER DUAL - BLK
14 A6015982 REAR AXLE EXT-800-BLK



E1030 Tire Options - VF800 26

A 

9 

2 

6 

12

13

3 

10

11

TORQUE FRONT  
WHEELS TO 450 FT-LB 

TORQUE (      ) & (      )

ON REAR WHEELS TO 
750 FT-LB 

3 10

FRAME SHOWN FOR REFERENCE 

AXLE ASSEMBLED WITH 
MOUNT PLATE FACING  

THE FRONT FOR E1030 

DETAIL A
SCALE 1 : 6 

7 

5 

8 

1 

7 

4 

14

NOTE: ASSEMBLE RIGHT-HAND SIDE USING LEFT-HAND EXPLODED VIEW  

E-Series Tire Options - VF800
Part No. 601613



Qty. DescriptionPart No.Item

1 25024820 BOLT,HEX-1X3 UNC GR5

E1030 Tire Options - VF900

27

Item Qty. Part No. Description

2 25030840 BOLT, HEX - M24 UNC x 80 MM - PL
3 25030940 NUT, FLANGE - M24 - PL
4 25045720 NUT, HEX 1 UNC GR5 PL
5 2505052 NUT, LOCK - 1 UNC - STOVER - PL

6 25055340 WASHER, FLAT 7/8IN GR8 PL
7 25055422 WASHER, FLAT - 1 IN GR8 PL
8 2509542 BOLT, HEX - 1 X 9 1/2 UNC GR5 PL

9 2520112 ASSY, HUB/SPINDLE - H1030 - 6 IN STRAIGHT SPINDLE - SHORT STUDS
10 25304120 NUT, WHEEL - 7/8 UNF FLANGE
11 2551242 ASSY,TIRE-VF900/60R42 NR-INNER
12 2551252 ASSY,TIRE-VF900/60R42 NR-OUTER

13 2551322 ASSY,TIRE-VF900/60R42-SINGLE
14 A6016092 REAR AXLE EXT-900-BLK



E1030 Tire Options - VF900 28

A 

9 

2 

6 

11

12

3 

10

13

TORQUE FRONT  
WHEELS TO 450 FT-LB 

TORQUE (      ) & (      )
ON REAR WHEELS TO 
750 FT-LB 

3 10

FRAME SHOWN FOR REFERENCE 

AXLE ASSEMBLED WITH 
MOUNT PLATE FACING  
THE FRONT FOR E1030 

DETAIL A
SCALE 1 : 6 

7 

5 

8 

1 

7 

4 

14

NOTE: ASSEMBLE RIGHT-HAND SIDE USING LEFT-HAND EXPLODED VIEW  

E-Series Tire Options - VF900
Part No. 601614



Qty. DescriptionPart No.Item

1 25000710 BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL

Rear Hitch

29

Item Qty. Part No. Description

2 2500312 BOLT, HEX 1 X 3 1/2 IN GR5 PL
3 2500332 BOLT, HEX 1/4 X 1 IN GR5 PL
4 2500442 BOLT, HEX 7/8 X 3 IN UNC GR5 PL
5 2501462 NUT, LOCK - 1/4 UNC - NYLOC - PL

6 2502014 BOLT, U-SQ - 3/4 UNC X 4 ID X 6 IN - 2 IN THD - GR5 PL
7 2502241 BOLT, U-SQ - 3/8 UNC X 4 ID X 5 IN - 2 IN THD - GR8 PL
8 2503542 BOLT, HEX - 1 1/4 UNC X 4 1/2 IN - GR8 PL

9 2503552 TOP-LOCK NUT,GRADE C,PL
10 2504518 NUT, HEX 3/4 UNC GR5 PL
11 25045212 NUT, HEX - 7/8 UNC PL
12 2505032 NUT, LOCK - 3/8 UNC - STOVER - PL

13 2505052 NUT, LOCK - 1 UNC - STOVER - PL
14 2505528 WASHER, FLAT 3/4IN GR8 PL
15 25055320 WASHER, FLAT 7/8IN GR8 PL

16 2505542 WASHER, FLAT - 1 IN GR8 PL
17 2505572 WASHER, FLAT - 3/8 IN GR8 PL
18 2505592 WASHER, FLAT - 1/4 IN PL
19 2506132 BUSH, 1 1/2OD X 1 1/4ID X 7/8 IN - CONNEX

20 A4194111 WELD,REAR HITCH TONGUE-BLK
21 A4194501 PFL,3/4IN AR400-TOP CLEVIS
22 A6008371 HITCH HEIGHT HANGER-BLK
23 A6008401 LH ARM,REAR HITCH-BLK

24 A6008451 CROSS BRACE,REAR HITCH-BLK
25 A6008501 RH ARM,REAR HITCH-BLK
26 A6008511 TAIL LIGHT 7-PIN MNT-BLK



Rear Hitch 30

11

1 

6 

2 

1316

7 

15

2 

16
13

22

6 

1 
11 15

15

1 

21

20

4 

6 

6 
24

10

14

9 

23

19

8 

25

10 14

26

5 

1217

18

3 

Rear Hitch
Part No. 600800



Qty. DescriptionPart No.Item

1 2500132 BOLT, HEX 1/2 X 1 1/4 IN GR5 PL

Left-hand Clearance Lights

31

Item Qty. Part No. Description

2 2500334 BOLT, HEX 1/4 X 1 IN GR5 PL
3 2502132 BOLT, U-SQ - 1/2 UNC X 6ID X 5 1/2 IN - 2 IN THD - GR5 PL
4 2504504 NUT, HEX 1/2 UNC GR5 PL
5 2505074 NUT, LOCK - 1/4 UNC - STOVER - PL

6 2505554 WASHER, FLAT - 1/2 IN - GR8 - PL
7 2505598 WASHER, FLAT - 1/4 IN PL
8 2573031 LAMP - CLEARANCE - AMBER LED

9 4022401 TAPE, REFLECTIVE - YELLOW DIAMOND - 9 IN LENGTH
10 4022412 TAPE, REFLECTIVE - RED DIAMOND - 9 IN LENGTH
11 4022422 DECAL, RED-ORANGE FLORESCENT - 9 IN LENGTH
12 A6009411 ADJ MNT, CLEARANCE LIGHT - BLK

13 A6009451 EXTENSION - SIGNAL LIGHT - LEFT - BLK



Left-hand Clearance Lights 32

2 

8 

13
11

10

7 

5 

1 

12

11

10

3 

6 

4 

EXPLODED VIEW 

9 

LEFT SIDE VIEW

Left-hand Clearance Lights
Part No. 600940



Qty. DescriptionPart No.Item

1 2500132 BOLT, HEX 1/2 X 1 1/4 IN GR5 PL

Right-hand Clearance Lights

33

Item Qty. Part No. Description

2 2500334 BOLT, HEX 1/4 X 1 IN GR5 PL
3 2502132 BOLT, U-SQ - 1/2 UNC X 6ID X 5 1/2 IN - 2 IN THD - GR5 PL
4 2504504 NUT, HEX 1/2 UNC GR5 PL
5 2505074 NUT, LOCK - 1/4 UNC - STOVER - PL

6 2505554 WASHER, FLAT - 1/2 IN - GR8 - PL
7 2505598 WASHER, FLAT - 1/4 IN PL
8 2573031 LAMP - CLEARANCE - AMBER LED

9 4022401 TAPE, REFLECTIVE - YELLOW DIAMOND - 9 IN LENGTH
10 4022412 TAPE, REFLECTIVE - RED DIAMOND - 9 IN LENGTH
11 4022422 DECAL, RED-ORANGE FLORESCENT - 9 IN LENGTH
12 A6009411 ADJ MNT, CLEARANCE LIGHT - BLK

13 A6009421 EXTENSION, SIGNAL LIGHT - RIGHT - BLK



Right-hand Clearance Lights 34

2 

7 

8 

13

11

10

7 

5 

12

1 

11

10

3 

6 

4 

EXPLODED VIEW 

9 

RIGHT SIDE VIEW

Right-hand Clearance Lights
Part No. 600922



Qty. DescriptionPart No.Item

1 2500332 BOLT, HEX 1/4 X 1 IN GR5 PL

Slow Moving Vehicle Sign

35

Item Qty. Part No. Description

2 2502111 BOLT, U-SQ - 3/8 UNC X 4 ID X 3 IN - 2 IN THD - GR5 PL
3 2504002 NUT, FLANGE - 3/8 UNC PL
4 2505072 NUT, LOCK - 1/4 UNC - STOVER - PL
5 2590101 SLOW MOVING VEHICLE SIGN

6 A6008741 SMV SIGN MOUNT - BLK



Slow Moving Vehicle Sign 36

2 

6 

5 3 

4 

1 

Slow Moving Vehicle Sign
Part No. 600873



Qty. DescriptionPart No.Item

1 2501092 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC - STAINLESS

Coarse Meter

37

Item Qty. Part No. Description

2 25033012 BOLT, HEX - 3/16 UNF X 1/2 IN - SS
3 2503402 BOLT, CARRIAGE - 3/16 UNF X 1/2 IN - SS
4 2503412 LOCKNUT - 3/16 UNF - NYLON INSERT - SS
5 2503421 KEY, 1/8 X 1/8 X 1 IN - UNDERSIZED - SS

6 2503431 SHIM, 1/2 ID X 3/4 OD X 0.0320 IN THICK - ALUMINUM
7 2503442 SET SCREW, CUP POINT - 1/4 UNC X 3/8 IN - SS
8 2503453 NUT, HEX - 3/16 UNF - SS

9 2503463 SET SCREW, CUP POINT - 3/16 UNF X 1 1/4 IN - SS
10 2503473 BOLT, HEX - 3/16 UNF X 1 IN - SS
11 2504642 NUT, HEX - 3/8 UNC GR5 JS500
12 2505692 WASHER, FLAT - 3/8 IN SS

13 2507551 COLLAR, SFT 1/2 IN - SET SCREW - SS
14 6003161 SHEET, 10 GA - DOOR PIVOT - SS
15 6004341 ASSY, METER - BASE

16 6004911 ASSY, CLEANOUT DOOR - METERBOX
17 6004922 ASSY, HOUSING - METER
18 6004932 ASSY, RING C/W SEAL - METER
19 6004941 ASSY, ROLLER - METER - COARSE

20 6005492 SEAL, V-RING - 25 MM ID - NBR
21 X6003301 GEAR, METER ROLLER - 40T - PLATED



Coarse Meter 38

7 
5 

21

20

2 

10

17

18

1 

12

11

4 

14
3 

16

19

18

17

9 
8 

2 

6 

13
20

15

NOTE: APPLY ANTI-SEIZE TO POINTS WHERE
A SS NUT IS BEING TORQUED TO A SS BOLT

Coarse Meter
Part No. 600495



Qty. DescriptionPart No.Item

1 2501092 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC - STAINLESS

Fine Meter

39

Item Qty. Part No. Description

2 25033012 BOLT, HEX - 3/16 UNF X 1/2 IN - SS
3 2503402 BOLT, CARRIAGE - 3/16 UNF X 1/2 IN - SS
4 2503412 LOCKNUT - 3/16 UNF - NYLON INSERT - SS
5 2503421 KEY, 1/8 X 1/8 X 1 IN - UNDERSIZED - SS

6 2503431 SHIM, 1/2 ID X 3/4 OD X 0.0320 IN THICK - ALUMINUM
7 2503442 SET SCREW, CUP POINT - 1/4 UNC X 3/8 IN - SS
8 2503453 NUT, HEX - 3/16 UNF - SS

9 2503463 SET SCREW, CUP POINT - 3/16 UNF X 1 1/4 IN - SS
10 2503473 BOLT, HEX - 3/16 UNF X 1 IN - SS
11 2504642 NUT, HEX - 3/8 UNC GR5 JS500
12 2505692 WASHER, FLAT - 3/8 IN SS

13 2507551 COLLAR, SFT 1/2 IN - SET SCREW - SS
14 6003161 SHEET, 10 GA - DOOR PIVOT - SS
15 6004341 ASSY, METER - BASE

16 6004911 ASSY, CLEANOUT DOOR - METERBOX
17 6004922 ASSY, HOUSING - METER
18 6004932 ASSY, RING C/W SEAL - METER
19 6004971 ASSY, METER ROLLER

20 6005492 SEAL, V-RING - 25 MM ID - NBR
21 X6003301 GEAR, METER ROLLER - 40T - PLATED



Fine Meter 40

A 

2 

10

21

7 

5 

7 

17

18

16

4 12

11
14

3 
19

18

6 
20

13

1 

15

20

NOTE: APPLY ANTI-SEIZE TO ALL POINTS WHERE
A S.S. NUT IS BEING TORQUED TO A S.S. BOLT

DETAIL A
SCALE 1 : 3 

17

9 

8 

2 

Fine Meter
Part No. 600496



Qty. DescriptionPart No.Item

1 2503344 LOCKNUT - 1/4 UNC - NYLON INSERT - SS

Meter Motor

41

Item Qty. Part No. Description

2 2503442 SET SCREW, CUP POINT - 1/4 UNC X 3/8 IN - SS
3 2703131 MOTOR, BRUSHLESS 24V - 15.45:1 - TOPCON
4 6003342 SHEET, 20 GA - SHIM - MOTOR MOUNT - SS
5 X6004101 CLAMP, MOTOR - GEARBOX LOWER - ANODIZED

6 X6004111 CLAMP, MOTOR - GEARBOX UPPER - ANODIZED
7 X6004121 CLAMP, MOTOR - BODY LOWER - ANODIZED
8 X6004131 CLAMP, MOTOR - BODY UPPER - ANODIZED

9 6005491 SEAL, V-RING - 25 MM ID - NBR
10 X6004141 GEAR, DRIVE MOTOR - 31T - PLATED



Meter Motor 42

1 

8 

6 

2 

2 

10
9 

3 

5 

7 

4 

4 

APPLY ANTI-SEIZE TO MOTOR SHAFT 

Meter Motor
Part No. 601150



Qty. DescriptionPart No.Item

1 25031716 LOCK NUT - 3/8 - 16 NYLON INSERT

Tank Transition

43

Item Qty. Part No. Description

2 25031816 BOLT, HEX - 3/8 UNC X 1 1/4 IN
3 25032636 BOLT, CARRIAGE - 5/16 UNC X 3/4 IN - SS
4 25032736 NUT, FLANGE - 5/16 UNC - SS
5 6004638 ASSY,SLOT COVER

6 6005701 WELD,TANK TRANS-8Z-SS
7 6005761 PFL,10GA-TRANISTION SEALING-SS
8 A6003058 COVER LATCH-BLK

5658 2565811 CELLTITE SPONGE - 1/2 X 1/2 IN



Tank Transition 44

A 

5 

8 
4 

3 

7 

6 

7 

 1/2" 

 1/2" 

 1/2" 

 1/2" 

USE RTV SILICONE TO CONNECT ALL SPONGE CORNER JOINTS

TOP VIEW

DETAIL A
SCALE 1 : 4 

1 

1 

2 

2 

 1/4" 

APPLY 1/4" BEAD OF
RTV SILICONE ALONG
ENTIRE PERIMETER  
OF BOTTOM CUTOUT

HIDDEN TO  
SHOWN APPLICATION 
OF RTV SILICONE 

BOTTOM VIEW 

CELLTITE SPONGE IN DIMENSIONED AREAS

-ONE ROW NEXT TO WELDED PLATE (FULL PERIMETER)
-ONE ROW TANGENT TO DOWNWARD BEND (FULL PERIMETER)

256581APPLY DOUBLE ROW OF

Tank Transition
Part No. 600580



Qty. DescriptionPart No.Item

1 6005141 GASKET, FOAM - 3/8 IN - SHUT OFF COVER

Transition Slot Cover

45

Item Qty. Part No. Description

2 A6003021 SLOT COVER - BLK



Transition Slot Cover 46

2 

1 

PEEL AND STICK FOAM 
CENTER ON PLATE 

Transition Slot Cover
Part No. 600463



Qty. DescriptionPart No.Item

1 25004012 BOLT, HEX 3/8 X 2IN GR5 PL

315 BU Tank Transition Connection

47

Item Qty. Part No. Description

2 2500474 BOLT, HEX 5/8 X 2 UNC GR5 PL
3 25009336 BOLT, HEX 3/8 X 1 3/4 IN GR5 PL
4 25046448 NUT, HEX - 3/8 UNC GR5 JS500
5 2505004 NUT, LOCK 5/8 UNC - STOVER - PL

6 25056976 WASHER, FLAT - 3/8 IN SS
7 60040420 SHEET, 10 GA SS - WASHER
8 A6004501 TANK RESTRAINT, LH - BLK

9 A6004532 LINK BAR - BLK
10 A6004551 TANK RESTRAINT, RH - BLK
11 A6004562 TRAY, TANK HARNESS - BLK



315 BU Tank Transition Connection 48

A 

2 

2 

9 

5 

5 

8 

6 

3 

4 

6 

10

NOTE: USED TO CONNECT 315 BU TANK WITH TANK TRANSITION

11

11

DETAIL A
SCALE 1 : 4 

4 

7 

6 

3 

4 

6 

6 

1 

315 BU Tank Transition Connection
Part No. 600465



Qty. DescriptionPart No.Item

1 2500404 BOLT, HEX 3/8 X 2IN GR5 PL

170 BU Tank Transition Connection

49

Item Qty. Part No. Description

2 25009344 BOLT, HEX 3/8 X 1 3/4 IN GR5 PL
3 25046448 NUT, HEX - 3/8 UNC GR5 JS500
4 25056974 WASHER, FLAT - 3/8 IN SS
5 60040422 SHEET, 10 GA SS - WASHER

6 A6002992 TANK GUIDE - BLK
7 A6003992 TRAY, TANK HARNESS - BLK



170 BU Tank Transition Connection 50

A 

DETAIL A
SCALE 1 : 4 

3 

4 

3 

5 

4 

7 

6 

2 

4 

2 

1 

NOTE: USED TO CONNECT 170 BU TANK WITH TANK TRANSITION - 7 ZONE 

170 BU Tank Transition Connection
Part No. 600466



Qty. DescriptionPart No.Item

1 2225034 BOLT, HEX 3/4 X 3 3/4 UNF GR8 PL

315 BU Front Tank Cradle

51

Item Qty. Part No. Description

2 25004716 BOLT, HEX 5/8 X 2 UNC GR5 PL
3 2500828 BOLT, HEX 3/4 X 3 3/4 UNC GR5 PL
4 2503238 NUT, HEX - 3/4 UNC - THIN - GR5 PL
5 2504518 NUT, HEX 3/4 UNC GR5 PL

6 25045516 NUT, HEX 5/8 UNC GR5 PL
7 2504684 NUT, JAM - 3/4-16 UNF - PL
8 25055016 WASHER, FLAT 5/8 IN GR8 PL

9 25055224 WASHER, FLAT 3/4IN GR8 PL
10 2702374 LOAD CELL - 19FT LEAD - 1.5 SB SS 10K FLYING LEAD
11 4038494 BUSH, 1.500 OD X .75 ID X 3/4 IN
12 6009922 THREADED ROD, 3/4 UNC X 23 5/8 IN - STR

13 A4038484 PLATE, SPACER 3/4 IN - AIR CART CRADLE MOUNT
14 A6004201 CRADLE - FACE 315 BU - BLK
15 A6004302 CRADLE - SIDE 315 BU - BLK

16 A6004351 CRADLE, FRONT 315 BU - BLK



315 BU Front Tank Cradle 52

A 
FRONT ISOMETRIC EXPLODED VIEW 

NOTE LOAD CELL ORIENTATION

14

15

16

15

12

10

10

10

6 
8 

REAR ISOMETRIC VIEW 

DETAIL A
SCALE 1 : 12

9 
4 

4 

1 

9 

3 

9 

10

13

2 11 7 5 

315 BU Front Tank Cradle
Part No. 600440



Qty. DescriptionPart No.Item

1 2503598 CLAMP, U-BOLT - 1 3/4 IN

315 BU Front Tank Assembly

53

Item Qty. Part No. Description

2 2587658 VALVE,CHECK
3 2601277 BANJO,1 1/2 FPTX1 1/2 FPT
4 2608781 TRANSDUCER,PRESSURE-AIR
5 6002011 TANK, POLY, 315 BU

6 6003571 ASSY, LARGE LID
7 6004401 ASSY,TANK CRADLE,315BU,FRT
8 6004571 ASSY,TANK LADDER,315BU

9 6004651 ASSY,TANK-TRANS CONNECT,315BU
10 6004958 ASSY,METER-COARSE
11 6005771 ASSY,BULKHEAD-PRESS-2 PIPE-315
12 6005801 ASSY,TANK TRANS-8Z

13 6005811 ASSY,CLEAN FLOW MANIFOLD,8Z
14 6005872 ASSY,BULKHEAD-PRESS-3 PIPE-315
15 6005991 COUPLER,1 1/2 FPTX1 1/2 FPT

16 A6009968 ERW-1 1/2ODX14GAX6.00-BLK



315 BU Front Tank Assembly 54

LADDER MOUNTING LOCATIONS E 

F 

G 

APPLY 256581 CELLTITE SPONGE AROUND 

7 

SILICONE TO CONNECT ALL CORNER JOINTS 
ENTIRE PERIMETER OF LID CUTOUT, USE RTV 

USING 256546 HOSE AND 256614 GEAR CLAMPS

5 

6 

CONNECT BULKHEADS WITH TOP OF METERS

H 

DOWN TO BULKHEADS, ATTACH USING 256614

SCALE 1 : 4 
DETAIL E

16

1 

ATTACH 256506 HOSE TO TUBES AND ROUTE 

GEAR CLAMPS 

13

10 260582 HOSE - LEFT ELBOW TO LEFT INLET, 
TO WYE UNIONS ON MANIFOLD USING 
CONNECT BOTH ELBOWS ON METERS 

CONNECT BOTTOM OF METERS TO 

SCALE 1 : 8 
DETAIL H

UNDER TANK DISTRIBUTION USING 
256544 HOSE AND 256618 GEAR CLAMPS

RIGHT ELBOW TO RIGHT INLET

12

DETAIL G
SCALE 1 : 5 9 

8 
TANK NOT SHOWN TO 
SHOW LADDER ASSEMBLY

3 

4 

2 

15

DETAIL F
SCALE 1 : 7 

14 11

14

INSTALL BULKHEADS 
INSIDE THE TANK 

315 BU Front Tank Assembly
Part No. 600200



Qty. DescriptionPart No.Item

1 25035612 BOLT, CARRIAGE - 3/8 UNC X 1 3/4 IN - SS

315 BU Tank Ladder

55

Item Qty. Part No. Description

2 2503648 NUT, JAM - 5/8 UNC - 18.8 SS
3 2503658 BOLT, HEX - 1/2 X 2 IN UNC - 18.8 SS
4 25046412 NUT, HEX - 3/8 UNC GR5 JS500
5 2505108 NUT, LOCK - 1/2 UNC - NYLOC - PL

6 25056912 WASHER, FLAT - 3/8 IN SS
7 6010384 THREADED ROD - 5/8 IN X 6.0000 - STR SS
8 A6003704 MOUNTING LUG - LADDER - BLK

9 A6003722 TANK SUPPORT - BLK
10 A6003772 LADDER RAIL - BLK
11 A6003816 LADDER STEP - BLK



315 BU Tank Ladder 56

4 11 1 

3 
8 

5 

2 

2 

7 

9 

3 8 5 

2 

2 

7 

10

3 

5 

5 

3 

6 

315 BU Tank Ladder
Part No. 600457



Qty. DescriptionPart No.Item

1 2500035 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL

315 BU Tank Lid

57

Item Qty. Part No. Description

2 2500193 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL
3 2500332 BOLT, HEX 1/4 X 1 IN GR5 PL
4 2500711 BOLT, HEX 3/8 X 1 1/2 IN GR5 PL
5 25032544 BOLT, HEX - 3/8 UNC X 2 IN - SS

6 2503575 BUSH, 3/4 OD X 0.38 ID X 3/8 IN - PL
7 2503586 BOLT, CARRIAGE - 3/8 UNC X 1 IN - PL
8 2504006 NUT, FLANGE - 3/8 UNC PL

9 2504034 NUT, FLANGE - 5/16 UNC PL
10 25046444 NUT, HEX - 3/8 UNC GR5 JS500
11 2504942 SPRING, GAS - 5/16 X 17 1/8 IN, 50 LB
12 2505015 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL

13 2505034 NUT, LOCK - 3/8 UNC - STOVER - PL
14 2505072 NUT, LOCK - 1/4 UNC - STOVER - PL
15 2505525 WASHER, FLAT 3/4IN GR8 PL

16 2505592 WASHER, FLAT - 1/4 IN PL
17 2505663 WASHER, FLAT - 3/8 IN PL
18 25056944 WASHER, FLAT - 3/8 IN SS
19 400241-25 BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN

20 4013363 WASHER, 3/8 IN - DEPTH PIVOT - UHMW
21 6004012 SEAL, LID - END - SILICONE
22 6004022 SEAL, LID - LARGE - SILICONE
23 60052544 WASHER, SEALING - 3/8 IN - EPDM

24 6005621 SPRING, COMPRESSION - 3.063 IN LONG X .660 OD X .536 ID X .062 WIRE - 
25 A6003581 AIR CART LID BASE - LARGE - BLK
26 A6003961 BOLT PLATE - ENDS - BLK

27 A6003972 BOLT PLATE - LONG - BLK
28 A6009721 AIR CART LID - LARGE - BLK
29 A6009793 LID LATCH HOOK - BLK
30 A6009851 HANDLE - LARGE LID - BLK

31 A6009932 LID LATCH - BLK
32 A6009941 LATCH SPRING SUPPORT - BLK
33 A6009951 HOSE CLAMP BASE - BLK



315 BU Tank Lid 58

A 

C 

B 

E 
D 

30

21

21

22

22

33

23

5 

18

10

27

26

27

12
15

19

1 

2 6 
17

13

13

17 6 
2 

12
15

19

20

1 

12

15

19 20
1 

11

9 

9 

5 

18

10

28

25

10 18 26 27 33

DETAIL A
SCALE 1 : 10

14
16

14

16
13

6 

31

32
31

24

6 

4 

3 

3 

DETAIL C
SCALE 1 : 10

1 
20

28
19

15
12

DETAIL B
SCALE 1 : 10

2 

6 
17

13

28

DETAIL E
SCALE 1 : 10

12
15

19

1 
25

9 
11

9 
DETAIL D

SCALE 1 : 10

29
7 

7 

8 
8 

NOTE: ITEMS                           AND        INSTALLED INSIDE THE TANK  

315 BU Tank Lid
Part No. 600357



Qty. DescriptionPart No.Item

1 2225033 BOLT, HEX 3/4 X 3 3/4 UNF GR8 PL

170 BU Tank Cradle

59

Item Qty. Part No. Description

2 2500826 BOLT, HEX 3/4 X 3 3/4 UNC GR5 PL
3 2503238 NUT, HEX - 3/4 UNC - THIN - GR5 PL
4 2504516 NUT, HEX 3/4 UNC GR5 PL
5 2504683 NUT, JAM - 3/4-16 UNF - PL

6 25055219 WASHER, FLAT 3/4IN GR8 PL
7 2702373 LOAD CELL - 19FT LEAD - 1.5 SB SS 10K FLYING LEAD
8 4038493 BUSH, 1.500 OD X .75 ID X 3/4 IN

9 6009922 THREADED ROD, 3/4 UNC X 23 5/8 IN - STR
10 A4038483 PLATE, SPACER 3/4 IN - AIR CART CRADLE MOUNT
11 A6004601 TANK CRADLE, 170 BU - BLK



170 BU Tank Cradle 60

A 

11

7 

REAR ISOMETRIC EXPLODED VIEW

7 

DETAIL A
SCALE 1 : 9 

9 
6 

3 

3 

1 

6 

2 

6 

7 

10

4 

8 

5 

NOTE LOAD CELL ORIENTATON 

170 BU Tank Cradle
Part No. 600425



Qty. DescriptionPart No.Item

1 2503598 CLAMP, U-BOLT - 1 3/4 IN

170 BU Tank Assembly

61

Item Qty. Part No. Description

2 2587658 VALVE,CHECK
3 2601277 BANJO,1 1/2 FPTX1 1/2 FPT
4 2608781 TRANSDUCER,PRESSURE-AIR
5 6002021 TANK, POLY - 170 BU - GRAPHITE GREY

6 6003651 ASSY, SMALL LID
7 6004251 ASSY,TANK CRADLE,170BU
8 6004621 ASSY,LADDER,170BU

9 6004661 ASSY,TANK-TRANS CONNECT,170BU
10 6004958 ASSY,METER-COARSE
11 6005651 ASSY,BULKHEAD-PRESS-2 PIPE-170
12 6005801 ASSY,TANK TRANS-8Z

13 6005811 ASSY,CLEAN FLOW MANIFOLD,8Z
14 6005902 ASSY,BULKHEAD-PRESS-3 PIPE-170
15 6005991 COUPLER,1 1/2 FPTX1 1/2 FPT

16 A6009968 ERW-1 1/2ODX14GAX6.00-BLK



170 BU Tank Assembly 62

15
4 3 

2 

DETAIL G
SCALE 1 : 7 

14 11 14

INSTALL BULKHEADS 
INSIDE THE TANK 

10260582 HOSE - LEFT ELBOW TO LEFT INLET, 
TO WYE UNIONS ON MANIFOLD USING 
CONNECT BOTH ELBOWS ON METERS 

CONNECT BOTTOM OF METERS TO 
UNDER TANK DISTRIBUTION USING 

SCALE 1 : 8 
DETAIL H

256544 HOSE AND 256618 GEAR CLAMPS

RIGHT ELBOW TO RIGHT INLET

12

13

8 
TANK NOT SHOWN TO SHOW
LADDER ASSEMBLY 

SILICONE TO CONNECT ALL CORNER JOINTS 

E 

USING 256546 HOSE AND 256614 GEAR CLAMPS

F 
G 

ENTIRE PERIMETER OF LID CUTOUT, USE RTV 

5 

CONNECT BULKHEADS WITH TOP OF METERS

6 

7 

APPLY 256581 CELLTITE SPONGE AROUND 

H 

DETAIL E
SCALE 1 : 4 

ATTACH 256506 HOSE TO TUBES AND ROUTE DOWN

16

1 

TO BULKHEADS, ATTACH USING 256614 GEAR CLAMPS 

DETAIL F
SCALE 1 : 5 9 

170 BU Front Tank Assembly
Part No. 600500



Qty. DescriptionPart No.Item

1 25035612 BOLT, CARRIAGE - 3/8 UNC X 1 3/4 IN - SS

170 BU Tank Ladder

63

Item Qty. Part No. Description

2 2503644 NUT, JAM - 5/8 UNC - 18.8 SS
3 2503654 BOLT, HEX - 1/2 X 2 IN UNC - 18.8 SS
4 25046412 NUT, HEX - 3/8 UNC GR5 JS500
5 2505104 NUT, LOCK - 1/2 UNC - NYLOC - PL

6 25056912 WASHER, FLAT - 3/8 IN SS
7 6010382 THREADED ROD - 5/8 IN X 6.0000 - STR SS
8 A6003702 MOUNTING LUG - LADDER - BLK

9 A6003772 LADDER RAIL - BLK
10 A6003816 LADDER STEP - BLK



170 BU Tank Ladder 64

3 

8 
5 

2 

2 

7 

9 

4 

6 

10

1 

5 

3 

9 

170 BU Tank Ladder
Part No. 600462



Qty. DescriptionPart No.Item

1 2500034 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL

170 BU Tank Lid

65

Item Qty. Part No. Description

2 2500192 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL
3 2500332 BOLT, HEX 1/4 X 1 IN GR5 PL
4 2500711 BOLT, HEX 3/8 X 1 1/2 IN GR5 PL
5 25032530 BOLT, HEX - 3/8 UNC X 2 IN - SS

6 2503574 BUSH, 3/4 OD X 0.38 ID X 3/8 IN - PL
7 2503584 BOLT, CARRIAGE - 3/8 UNC X 1 IN - PL
8 2504004 NUT, FLANGE - 3/8 UNC PL

9 2504032 NUT, FLANGE - 5/16 UNC PL
10 25046430 NUT, HEX - 3/8 UNC GR5 JS500
11 2504941 SPRING, GAS - 5/16 X 17 1/8 IN, 50 LB
12 2505014 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL

13 2505033 NUT, LOCK - 3/8 UNC - STOVER - PL
14 2505072 NUT, LOCK - 1/4 UNC - STOVER - PL
15 2505524 WASHER, FLAT 3/4IN GR8 PL

16 2505592 WASHER, FLAT - 1/4 IN PL
17 2505662 WASHER, FLAT - 3/8 IN PL
18 25056930 WASHER, FLAT - 3/8 IN SS
19 400241-24 BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN

20 4013362 WASHER, 3/8 IN - DEPTH PIVOT - UHMW
21 6004012 SEAL, LID - END - SILICONE
22 6004032 SEAL,LID-SMALL-SILICONE
23 60052530 WASHER, SEALING - 3/8 IN - EPDM

24 6005621 SPRING, COMPRESSION - 3.063 IN LONG X .660 OD X .536 ID X .062 WIRE - 
25 A6003551 AIR CART LID BASE-SMALL-BLK
26 A6003961 BOLT PLATE - ENDS - BLK

27 A6003982 BOLT-SHORT-BLK
28 A6009792 LID LATCH HOOK - BLK
29 A6009932 LID LATCH - BLK
30 A6009941 LATCH SPRING SUPPORT - BLK

31 A6009951 HOSE CLAMP BASE - BLK
32 A6010011 AIR CART LID-SMALL-BLK
33 A6010051 HANDLE-SMALL LID-BLK



170 BU Tank Lid 66

A 

B 

C 

D 

33

32

2 6 17

13 22

22

21

21

12 15 19 20

1 

1 12
15

19

9 

9 

11

31
27

26

27

18

1018
10

5 
2323

5 

25

10 18 26 27 31

DETAIL A
SCALE 1 : 7 

30

29

3 3 

6 

4 

29

1616

14

14

6 

13

24

DETAIL B
SCALE 1 : 7 

2 

6 17
13

DETAIL C
SCALE 1 : 7 

28

7 
7 

8 

8 

DETAIL D
SCALE 1 : 7 

1 

1 

20

19
15

12

19

15
12

25

NOTE: ITEMS                           AND        INSTALLED INSIDE THE TANK  

170 BU Tank Lid
Part No. 600365



Qty. DescriptionPart No.Item

1 2225034 BOLT, HEX 3/4 X 3 3/4 UNF GR8 PL

315 BU Rear Tank Cradle

67

Item Qty. Part No. Description

2 25004716 BOLT, HEX 5/8 X 2 UNC GR5 PL
3 2500828 BOLT, HEX 3/4 X 3 3/4 UNC GR5 PL
4 2503238 NUT, HEX - 3/4 UNC - THIN - GR5 PL
5 2504518 NUT, HEX 3/4 UNC GR5 PL

6 25045516 NUT, HEX 5/8 UNC GR5 PL
7 2504684 NUT, JAM - 3/4-16 UNF - PL
8 25055016 WASHER, FLAT 5/8 IN GR8 PL

9 25055224 WASHER, FLAT 3/4IN GR8 PL
10 2702374 LOAD CELL - 19FT LEAD - 1.5 SB SS 10K FLYING LEAD
11 4038494 BUSH, 1.500 OD X .75 ID X 3/4 IN
12 6009922 THREADED ROD, 3/4 UNC X 23 5/8 IN - STR

13 A4038484 PLATE, SPACER 3/4 IN - AIR CART CRADLE MOUNT
14 A6004201 CRADLE - FACE 315 BU - BLK
15 A6004302 CRADLE - SIDE 315 BU - BLK

16 A6004681 CRADLE REAR, 315 BU - BLK



315 BU Rear Tank Cradle 68

A 

REAR ISOMETRIC EXPLODED VIEW12
6 

8 

14 15

15 16

10

10

10

NOTE LOAD CELL ORIENTATION

FRONT ISOMETRIC VIEWDETAIL A
SCALE 1 : 10

9 
4 

4 

3 

9 

11

10

7 

13

5 

1 
9 

2 

315 BU Rear Tank Cradle
Part No. 600470



Qty. DescriptionPart No.Item

1 2503598 CLAMP, U-BOLT - 1 3/4 IN

315 BU Rear Tank Assembly

69

Item Qty. Part No. Description

2 2587658 VALVE,CHECK
3 2601277 BANJO,1 1/2 FPTX1 1/2 FPT
4 2608781 TRANSDUCER,PRESSURE-AIR
5 6002011 TANK, POLY, 315 BU

6 6003571 ASSY, LARGE LID
7 6004571 ASSY,TANK LADDER,315BU
8 6004651 ASSY,TANK-TRANS CONNECT,315BU

9 6004701 ASSY,TANK CRADLE,315BU REAR
10 6004958 ASSY,METER-COARSE
11 6005771 ASSY,BULKHEAD-PRESS-2 PIPE-315
12 6005801 ASSY,TANK TRANS-8Z

13 6005811 ASSY,CLEAN FLOW MANIFOLD,8Z
14 6005872 ASSY,BULKHEAD-PRESS-3 PIPE-315
15 6005991 COUPLER,1 1/2 FPTX1 1/2 FPT

16 A6009968 ERW-1 1/2ODX14GAX6.00-BLK



315 BU Rear Tank Assembly 70

16

DOWN TO BULKHEADS, ATTACH USING 256614

SCALE 1 : 4 
DETAIL E

ATTACH 256506 HOSE TO TUBES AND ROUTE 

1 

GEAR CLAMPS 

11

3 

14

4 
15

DETAIL G
SCALE 1 : 8 

2 

14

INSTALL BULKHEADS 
INSIDE THE TANK 

9 

6 

E 

CONNECT BULKHEADS WITH TOP OF METERS

F 

G 

ENTIRE PERIMETER OF LID CUTOUT, USE RTV 
SILICONE TO CONNECT ALL CORNER JOINTS 

USING 256546 HOSE AND 256614 GEAR CLAMPS

LADDER MOUNTING LOCATIONS 

5 

APPLY 256581 CELLTITE SPONGE AROUND 

H 

12

10

260582 HOSE - LEFT ELBOW TO LEFT
TO WYE UNIONS ON MANIFOLD USING 
CONNECT BOTH ELBOWS ON METERS 

UNDER TANK DISTRIBUTION USING 
CONNECT BOTTOM OF METERS TO 

DETAIL H
SCALE 1 : 8 

13

INLET, RIGHT ELBOW TO RIGHT INLET 
256544 HOSE AND 256618 GEAR CLAMPS

7 TANK NOT SHOWN TO 
SHOW LADDER ASSEMBLY

SCALE 1 : 4 
DETAIL F 8 

315 BU Rear Tank Assembly
Part No. 600400 - E860
Part No. 601545 - E1030



Qty. DescriptionPart No.Item

1 2225033 BOLT, HEX 3/4 X 3 3/4 UNF GR8 PL

60 BU Tank Assembly

71

Item Qty. Part No. Description

2 2500368 BOLT, HEX 3/8 X 1 IN GR5 PL
3 2500826 BOLT, HEX 3/4 X 3 3/4 UNC GR5 PL
4 25016922 BOLT, CARRIAGE - 1/4 X 3/4 UNC 18.8 S.S.
5 25031716 LOCK NUT - 3/8 - 16 NYLON INSERT

6 25031816 BOLT, HEX - 3/8 UNC X 1 1/4 IN
7 2503598 CLAMP, U-BOLT - 1 3/4 IN
8 2504008 NUT, FLANGE - 3/8 UNC PL

9 2504516 NUT, HEX 3/4 UNC GR5 PL
10 2504683 NUT, JAM - 3/4-16 UNF - PL
11 25050722 NUT, LOCK - 1/4 UNC - STOVER - PL
12 25055215 WASHER, FLAT 3/4IN GR8 PL

13 2505578 WASHER, FLAT - 3/8 IN GR8 PL
14 25056822 WASHER, FLAT - 1/4 IN SS
15 2587658 VALVE,CHECK

16 2601277 BANJO,1 1/2 FPTX1 1/2 FPT
17 2608781 TRANSDUCER,PRESSURE-AIR
18 2702373 LOAD CELL - 19FT LEAD - 1.5 SB SS 10K FLYING LEAD
19 4038493 BUSH, 1.500 OD X .75 ID X 3/4 IN

20 60040522 GASKET,FOAM-1/16IN-1/4IN
21 6004638 ASSY,SLOT COVER
22 6004968 ASSY,METER-FINE
23 6005991 COUPLER,1 1/2 FPTX1 1/2 FPT

24 6008251 ASSY, LARGE LID, CANOLA TANK
25 6010351 ASSY,TUBE MNT-TOP UP AIR-60BU
26 6010521 ASSY,CLEAN FLOW MANIFOLD,CAN8Z

27 A4038483 PLATE, SPACER 3/4 IN - AIR CART CRADLE MOUNT
28 A6003058 COVER LATCH-BLK
29 A6006691 60BU,8Z,SME-BLK
30 A6009912 ROTATOR COVER-60BU-BLK

31 A6009968 ERW-1 1/2ODX14GAX6.00-BLK
32 A6010201 ACCESS PANEL-8Z-BLK



60 BU Tank Assembly 72

NOTE LOAD CELL ORIENTATION

12

18

10

27

DETAIL A
SCALE 1 : 4 

8 
30

13
2 

1 

12

19

3 

9 

USING 256546 HOSE AND 256614 GEAR CLAMPS
CONNECT ACCESS PANEL VALVES WITH TOP OF METERS

18

D 

E 

24

29

A 

B 

18

C 

256544 HOSE AND 256618 GEAR CLAMPS

6 28
5 

SCALE 1 : 5 
DETAIL B

22

CONNECT BOTTOM OF METERS TO 
UNDER TANK DISTRIBUTION USING 

21

DETAIL C
SCALE 1 : 4 

7 

25

31

ATTACH 256506 HOSE TO TUBES AND ROUTE DOWN
TO ACCESS PANEL, ATTACH USING 256614 GEAR CLAMPS

DETAIL E

260582 HOSE - LEFT ELBOW TO LEFT

CONNECT BOTH ELBOWS ON METERS 

26

TO WYE UNIONS ON MANIFOLD USING 

SCALE 1 : 6 

INLET, RIGHT ELBOW TO RIGHT INLET 

16

15

23

15

DETAIL D
SCALE 1 : 5 

4 

20

32

14

11

17

60 BU Tank Assembly
Part No. 600500



Qty. DescriptionPart No.Item

1 2500035 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL

60 BU Tank Lid

73

Item Qty. Part No. Description

2 2500193 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL
3 2500332 BOLT, HEX 1/4 X 1 IN GR5 PL
4 2500711 BOLT, HEX 3/8 X 1 1/2 IN GR5 PL
5 2503575 BUSH, 3/4 OD X 0.38 ID X 3/8 IN - PL

6 2503586 BOLT, CARRIAGE - 3/8 UNC X 1 IN - PL
7 2504006 NUT, FLANGE - 3/8 UNC PL
8 2504034 NUT, FLANGE - 5/16 UNC PL

9 2504972 SPRING, GAS - 5/16 X 26.3 IN, 50 LB
10 2505015 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL
11 2505034 NUT, LOCK - 3/8 UNC - STOVER - PL
12 2505072 NUT, LOCK - 1/4 UNC - STOVER - PL

13 2505525 WASHER, FLAT 3/4IN GR8 PL
14 2505592 WASHER, FLAT - 1/4 IN PL
15 2505663 WASHER, FLAT - 3/8 IN PL

16 2592611 STRAP, 2 IN X 24 IN LOOP
17 400241-25 BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN
18 4013363 WASHER, 3/8 IN - DEPTH PIVOT - UHMW
19 6004012 SEAL, LID - END - SILICONE

20 6004022 SEAL, LID - LARGE - SILICONE
21 6005621 SPRING, COMPRESSION - 3.063 IN LONG X .660 OD X .536 ID X .062 WIRE - 
22 A6009793 LID LATCH HOOK - BLK
23 A6009932 LID LATCH - BLK

24 A6009941 LATCH SPRING SUPPORT - BLK
25 A6010101 AIR CART LID, LARGE - CANOLA TANK - BLK
26 A6010161 LID HANDLE - CANOLA TANK - BLK



60 BU Tank Lid 74

A 

B 

C 

D 

10 13
17

18
1 

1 
1 

18
17

13
10 8 

9 

8 

26

25

20

19

20

19

16

9 

8 

8 

60 BU TANK

ATTACH TO HOOK ON 
INSIDE OF TANK LID

11

15
5 

2 

11
15

5 

2 

DETAIL A
SCALE 1 : 7 

23

23

3 

3 
5 

4 

21

14
12

5 14

11
12

24

DETAIL B
SCALE 1 : 7 

2 

25
5 

15
11

DETAIL C
SCALE 1 : 7 

10

10

13

13

17
17

18

1 

1 

DETAIL D
SCALE 1 : 7 

22
6 

6 

7 
7 

60 BU Tank Lid
Part No. 600825



Qty. DescriptionPart No.Item

1 2501016 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL

Hitch Distribution

75

Item Qty. Part No. Description

2 2502084 BOLT, U-SQ - 1/2 UNC X 4 ID X 5 IN - 2 IN THD - GR8 PL
3 2504508 NUT, HEX 1/2 UNC GR5 PL
4 2505036 NUT, LOCK - 3/8 UNC - STOVER - PL
5 2505558 WASHER, FLAT - 1/2 IN - GR8 - PL

6 2505576 WASHER, FLAT - 3/8 IN GR8 PL
7 2545651 CHAIN, 5/16 IN G70 - GOLD
8 2545661 CHAIN, SNAP LINK 5/16 IN G70 - GOLD

9 6005334 HOSE COUPLER-2 1/2IN-4 PORT-SS
10 A6001461 BULKHEAD SPACER-BLK
11 A6004242 BULKHEAD MNT-BLK
12 A6008701 HITCH HOSE HOLDER-BLK

- 2545610 CHAIN, 1/4 IN - GRADE 40 - PL
- 6008560 BDL, CART HITCH DISTRIBUTION, 7Z DS
- 6010900 BDL, CART HITCH DISTRIBUTION, 8Z DS



Hitch Distribution 76

9 

9 

9 

9 

10

11

11 6 
4 

3 

5 

2 

6 
4 

3 

5 

2 

12

3 

5 

2 

7 

8 

1 

1 

1 

1 

CONNECT WITH

FRONT HITCH SHOWN FOR REFERENCE 

CHAIN ~ 15 INCHES 

Hitch Distribution
Part No. 601090 - 8 Zone

254561

Part No. 600856 - 7 Zone



Qty. DescriptionPart No.Item

1 25010112 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL

Front Axle Distribution Pipes

77

Item Qty. Part No. Description

2 2502202 BOLT, U-SQ - 3/4 UNC X 8 ID X 10 IN -2 IN THD - GR8 PL
3 2504514 NUT, HEX 3/4 UNC GR5 PL
4 25050312 NUT, LOCK - 3/8 UNC - STOVER - PL
5 2505524 WASHER, FLAT 3/4IN GR8 PL

6 25055712 WASHER, FLAT - 3/8 IN GR8 PL
7 2545651 CHAIN, 5/16 IN G70 - GOLD
8 2545661 CHAIN, SNAP LINK 5/16 IN G70 - GOLD

9 60086516 WELD,SS,BULKHEAD EL 35
10 A6006521 2-1/2 HOSEBULKHEAD,FRT CROSS
11 A6008601 HOSE HOLDER,FRT AXLE-BLK
12 A6008642 CLAMP,PIPEBULKHEAD-BLK

- 2545610 CHAIN, 1/4 IN - GRADE 40 - PL
- 6008550 BDL, DISTRIBUTION, HITCH, 7 ZONE DS
- 6010950 BDL, DISTRIBUTION, HITCH, 8 ZONE DS



Front Axle Distribution Pipes 78

10

1 
3 

5 

2 

9 
9 

9 

12

4 

6 

1 

6 4 

11

7 

8 

CONNECT WITH
CHAIN ~36 INCHES

FRONT AXLE ASSEMBLY 
SHOWN FOR REFERENCE 

FRONT VIEW
PIPE ORIENTATION

Front Axle Distribution Pipes
Part No. 601095 - 8 Zone254561

Part No. 600855 - 7 Zone



Qty. DescriptionPart No.Item

1 25003632 BOLT, HEX 3/8 X 1 IN GR5 PL

E860 Distribution Pipes

79

Item Qty. Part No. Description

2 25035816 BOLT, CARRIAGE - 3/8 UNC X 1 IN - PL
3 25040016 NUT, FLANGE - 3/8 UNC PL
4 25046432 NUT, HEX - 3/8 UNC GR5 JS500
5 25056964 WASHER, FLAT - 3/8 IN SS

6 25661596 CLAMP, COUPLING - S.S. - 2 IN - 2 CLAMP
7 25662316 CLAMP, MUFFLER - 2 1/2 IN
8 25927032 DECAL,RUN SELECT-F-SME

9 25927132 DECAL,RUN SELECT-S-SME
10 2598804 BUCKET,5 GAL W/HANDLE
11 60009932 TUBE, ERW - 2 1/2 OD X 16GA - STAINLESS X 53.0000 IN
12 60053896 COUPLER, RUBBER - 2 1/2 ID X 1/8 WALL X 2 1/4 IN LONG - EPDM

13 60063316 TUBE, ERW - 2 1/2 OD X 16GA - STAINLESS X 66.8750 IN
14 60063416 TUBE, ERW - 2 1/2 OD X 16GA - STAINLESS X 50.6250 IN
15 60102716 TUBE, FRMD 2.5 IN OD X 16 GA - 35.00 ELBOW - FLARED END - SS

16 6010854 ASSY, SELECTOR TEE RACK, 8Z DS
17 6010881 ASSY, BLOCKER PLATES, 8 ZONE
18 6015604 ASSY,CALIBRATION FUNNEL-POLY
19 6015701 ASSY,BUCKET MNT-SME

20 A6006582 TRANS HANGER, MNTS - BLK
21 A6009535 TRANSITION HANGER - BLK
22 A6010081 TRANS HANGER, DUAL MNTS - BLK
23 A6015773 MNT,CAL FUNNEL-RH-BLK

24 A6015781 MNT,CAL FUNNEL-LH-BLK
- 6008720 BDL,DIST TANKS-SME 7Z DS
- 6010800 BDL,DIST TANKS-SME 8Z DS

- 6011800 BDL,DIST TANKS-SME 6Z DS
- 6013070 BDL,DIST TANKS-SME 9Z DS



E860 Distribution Pipes 80

A 
14

13

11

6 

12

7 

15

CONNECT PIPING WITH 
RUBBER COUPLERS AND 
CLAMPS (ITEMS        &        ) 

CONNECT TO FAN ASSEMBLIES USING 
256542 COILED HOSE AND 256618 GEAR CLAMPS 

CONNECT TO FRONT HITCH USING
ALTERNATING BLACK AND WHITE COILED
HOSE AND T-BOLT CLAMPS (256625) 

WHITE COILED HOSE (256536)

BLACK COILED HOSE (256534)

20

18

21

20
18

6 12

19
10

23

23

DETAIL A
SCALE 1 : 12

18

3 

22

2 
18

5 
4 

24
23

17

1 
5 

9 

8 

APPLY 259270 AND 259271 DECALS
AT EACH SELECTOR TEE RACK 

FOLLOWING SAME PATTERN SHOWN ABOVE

16

E860 Distribution Pipes

Part No. 601080 - 8 Zone
Part No. 600872 - 7 Zone

Part No. 601307 - 9 Zone

Part No. 601180 - 6 Zone



Qty. DescriptionPart No.Item

1 25003640 BOLT, HEX 3/8 X 1 IN GR5 PL

E1030 Distribution Pipes

81

Item Qty. Part No. Description

2 25035820 BOLT, CARRIAGE - 3/8 UNC X 1 IN - PL
3 25040020 NUT, FLANGE - 3/8 UNC PL
4 25046440 NUT, HEX - 3/8 UNC GR5 JS500
5 25056980 WASHER, FLAT - 3/8 IN SS

6 256615128 CLAMP, COUPLING - S.S. - 2 IN - 2 CLAMP
7 25662316 CLAMP, MUFFLER - 2 1/2 IN
8 25927040 DECAL,RUN SELECT-F-SME

9 25927140 DECAL,RUN SELECT-S-SME
10 2598805 BUCKET,5 GAL W/HANDLE
11 600538128 COUPLER, RUBBER - 2 1/2 ID X 1/8 WALL X 2 1/4 IN LONG - EPDM
12 60063416 TUBE, ERW - 2 1/2 OD X 16GA - STAINLESS X 50.6250 IN

13 6008581 ASSY, BLOCKER PLATES, 7 ZONE
14 60102716 TUBE, FRMD 2.5 IN OD X 16 GA - 35.00 ELBOW - FLARED END - SS
15 6010855 ASSY, SELECTOR TEE RACK, 8Z DS

16 60144416 ERW-2 1/2ODX16GA-SSX49.375IN
17 60144532 ERW-2 1/2ODX16GA-SSX83.125IN
18 60144832 ERW-2 1/2ODX16GA-SSX36.875IN
19 6015605 ASSY,CALIBRATION FUNNEL-POLY

20 6015701 ASSY,BUCKET MNT-SME
21 A6006581 TRANS HANGER, MNTS - BLK
22 A6009535 TRANSITION HANGER - BLK
23 A6010082 TRANS HANGER, DUAL MNTS - BLK

24 A6014461 TRANS HNGR-LH ANG-BLK
25 A6014471 TRANS HNGR-RH ANG-BLK
26 A6015773 MNT,CAL FUNNEL-RH-BLK

27 A6015782 MNT,CAL FUNNEL-LH-BLK
- 6014040 BDL,DIST TANKS-E1030 7Z DS
- 6015460 BDL,DIST TANKS-E1030 8Z DS



E1030 Distribution Pipes 82

A 

7 

1419

21

24

22

23

19

19

22

22

25

22

22

12

16

17

6 

11
18

WHITE COILED HOSE (256536)

BLACK COILED HOSE (256534)

CONNECT TO FRONT HITCH USING

ALTERNATING BLACK AND WHITE COILED
HOSE AND T-BOLT CLAMPS (256625) 

CONNECT TO FAN ASSEMBLIES USING 

256542 COILED HOSE AND 256618 GEAR CLAMPS 

CONNECT ALL STAINLESS ERW 

WITH RUBBER COUPLERS AND

CLAMPS (ITEMS         &          ) 6 11

FRONT OF  
CART

20

10

27

26

26

15

9 8 

APPLY 259270 AND 259271 DECALS

AT EACH SELECTOR TEE RACK 
FOLLOWING SAME PATTERN SHOWN ABOVE

DETAIL A

SCALE 1 : 4 

2 

3 

19

5 

23

1 

5 
4 

19

26

27

13

E1030 Distribution Pipes

Part No. 601404 - 7 Zone
Part No. 601546 - 8 Zone



Qty. DescriptionPart No.Item

1 25003616 BOLT, HEX 3/8 X 1 IN GR5 PL

Selector Tee Rack

83

Item Qty. Part No. Description

2 25046416 NUT, HEX - 3/8 UNC GR5 JS500
3 25056932 WASHER, FLAT - 3/8 IN SS
4 6004848 ASSY, RUN SELECTOR, W/ CAP - E-SERIES
5 6004858 ASSY, RUN SELECTOR - E-SERIES

6 6006242 PLATE, 1/4 IN - CRADLE LINK - SS
7 6010862 PLATE, FRMD 1/4 IN - CRADLE - 8 ZONE RUN SELECTOR - LOWER - SS
8 6010872 PLATE, 1/4 IN - CRADLE - 8 ZONE RUN SELECTOR - UPPER - SS

9 A6006482 TRANSITION SUPPORT - BLK
- 6008710 ASSY, SELECTOR TEE RACK, 7Z DS
- 6010850 ASSY, SELECTOR TEE RACK, 8Z DS



Selector Tee Rack 84

8 

8 

1 

6 

2 

3 

3 

4 

5 

9 

3 

1 2 

3 

7 

7 

Selector Tee Rack
Part No. 601085 - 8 Zone
Part No. 600871 - 7 Zone



Qty. DescriptionPart No.Item

1 2501033 BOLT, CARRIAGE - 3/8 X 3/4 IN UNC GR5 PL

Blocker Plates

85

Item Qty. Part No. Description

2 2505033 NUT, LOCK - 3/8 UNC - STOVER - PL
3 A6006238 METER BLOCKER - BLK
4 A6006431 HOLDER - BLOCKER PLATE - BLK
- 6008580 ASSY, BLOCKER PLATES, 7 ZONE

- 6010880 ASSY, BLOCKER PLATES, 8 ZONE



Blocker Plates 86

2 

4 

1 

3 

Blocker Plates
Part No. 601088 - 8 Zone
Part No. 600858 - 7 Zone



Qty. DescriptionPart No.Item

1 2500637 BOLT,HEX-5/16X1 3/4 UNC GR5 PL

E860 Chassis Pipes and Clamps

87

Item Qty. Part No. Description

2 2500734 BOLT, HEX 5/16 X 2 UNC GR5 PL
3 2500844 BOLT, HEX 5/16 X 2 1/2 UNC GR5 PL
4 2500972 BOLT, HEX 5/16 X 3 1/4 UNC GR5 PL
5 2500994 BOLT, HEX 5/16 X 1 3/4 UNC GR5 PL

6 2503738 BOLT,HEX-5/16X2 3/4 UNC GR5 PL
7 2505068 NUT, LOCK - 5/16 UNC - STOVER - PL
8 2505588 WASHER, FLAT - 5/16 IN - GR8 PL

9 2583905 HALF HOSE CLAMP - 2 HALVES - 1/2" HOSE - 322/22
10 25839213 HOSE CLAMP - COVER PLATE - TCP-3
11 2583942 HOSE CLAMP - 2 HALVES - 3/4" HOSE - 428,5 / 28,5 PAH
12 25839916 HOSE CLAMP - COVER PLATE - 2D

13 25867116 HOSE CLAMP-2 HALVES-5/8" LINE
14 25867216 HOSE CLAMP - 2 HALVES - 1" LINE
15 6012102 LINE,FRMD STEEL-HYD 5/8OD

16 6012114 LINE,FRMD STEEL-HYD 1OD
17 6012124 LINE,FRMD STEEL-HYD 1OD
18 6012134 LINE,FRMD STEEL-HYD 5/8OD



E860 Chassis Pipes and Clamps 88

A 

B C 

D 

E 

G 

F 

NOTE: STEEL TUBES LOCATED AT
FRONT CHASSIS WRAP FROM 
BOTTOM OF RAILS TO TOP MOUNT
LOCATIONS 

CHASSIS & CRADLE SHOWN FOR REFERENCE

TOP MOUNTING LOCATIONS

FOR STEEL TUBING

DETAIL A
SCALE 1 : 6 

16

14

13

15

12

6 

EMPTY CLAMPS FOR OPTIONAL 
CRANE ASSEMBLY STEEL LINES

DETAIL B
SCALE 1 : 6 

14

10

1 

17

DETAIL C
SCALE 1 : 6 

3 

10

14

8 

7 

17

DETAIL D
SCALE 1 : 6 

18
13

12

5 
DETAIL E

SCALE 1 : 6 

18

13

12

2 

8 

7 

DETAIL G
SCALE 1 : 6 

9 

10

1 

DETAIL F
SCALE 1 : 6 

11

9 

10

4 
LEAVE CLAMP EMPTY IF  
CRANE IS NOT AN OPTION

E860 Chassis Pipes and Clamps
Part No. 601215



Qty. DescriptionPart No.Item

1 2500637 BOLT,HEX-5/16X1 3/4 UNC GR5 PL

E1030 Chassis Pipes and Clamps

89

Item Qty. Part No. Description

2 2500734 BOLT, HEX 5/16 X 2 UNC GR5 PL
3 2500844 BOLT, HEX 5/16 X 2 1/2 UNC GR5 PL
4 2500972 BOLT, HEX 5/16 X 3 1/4 UNC GR5 PL
5 2500994 BOLT, HEX 5/16 X 1 3/4 UNC GR5 PL

6 25037310 BOLT,HEX-5/16X2 3/4 UNC GR5 PL
7 2505068 NUT, LOCK - 5/16 UNC - STOVER - PL
8 2505588 WASHER, FLAT - 5/16 IN - GR8 PL

9 2583905 HALF HOSE CLAMP - 2 HALVES - 1/2" HOSE - 322/22
10 25839213 HOSE CLAMP - COVER PLATE - TCP-3
11 2583942 HOSE CLAMP - 2 HALVES - 3/4" HOSE - 428,5 / 28,5 PAH
12 25839918 HOSE CLAMP - COVER PLATE - 2D

13 25867118 HOSE CLAMP-2 HALVES-5/8" LINE
14 25867218 HOSE CLAMP - 2 HALVES - 1" LINE
15 6012124 LINE,FRMD STEEL-HYD 1OD

16 6012134 LINE,FRMD STEEL-HYD 5/8OD
17 6012172 LINE,FRMD STEEL-HYD 5/8OD
18 6012194 LINE,FRMD STEEL-HYD 1OD



E1030 Chassis Pipes and Clamps 90

A 

B 
C 

D 

E 
F 

G 

CHASSIS & CRADLE  
SHOWN FOR REFERENCE 

TOP MOUNTING LOCATIONS  
FOR STEEL TUBING

NOTE: STEEL TUBES LOCATED AT
FRONT CHASSIS WRAP FROM 
BOTTOM OF RAILS TO TOP MOUNT
LOCATIONS 

DETAIL A
SCALE 1 : 6 

18

17

13

14

12

6 

EMPTY CLAMPS
FOR OPTIONAL
CRANE ASSEMBLY

DETAIL B
SCALE 1 : 6 

1 

10

14

14

10

1 

15

DETAIL C
SCALE 1 : 6 

3 

10

8 

7 

14
3 

10

8 

7 

DETAIL D
SCALE 1 : 6 

16

12

5 

13

DETAIL E
SCALE 1 : 6 

2 

12

8 

7 

13

DETAIL F
SCALE 1 : 6 

1 

10

9 

DETAIL G
SCALE 2 : 15

11

9 
10

4 

LEAVE CLAMP EMPTY IF
CRANE IS NOT AN OPTION

E1030 Chassis Pipes and Clamps
Part No. 601522



Qty. DescriptionPart No.Item

1 2503566 BOLT, CARRIAGE - 3/8 UNC X 1 3/4 IN - SS

2-Pipe Tank Pressure Bulkhead - 315 BU

91

Item Qty. Part No. Description

2 2504646 NUT, HEX - 3/8 UNC GR5 JS500
3 6004046 SHEET, 10 GA SS - WASHER
4 6005972 GASKET, FOAM - 3/8 IN - TANK BULKHEAD
5 6005986 GASKET, FOAM - 1/16 IN - 3/8 CARRIAGE

6 A6005781 BULKHEAD - TANK PRESS - 2 PIPE - 315 BU - BLK



2-Pipe Tank Pressure Bulkhead - 315 BU 92

6 

4 

1 

5 

3 

2 

APPLY 256573 SILICONE SPONGE
CENTERED ALONG SHOWN LINE,
USE RTV SILICONE TO JOIN ENDS 

OUTSIDE TANK

2-Pipe Tank Pressure Bulkhead- 315 BU
Part No. 600577



Qty. DescriptionPart No.Item

1 2503568 BOLT, CARRIAGE - 3/8 UNC X 1 3/4 IN - SS

3-Pipe Tank Pressure Bulkhead - 315 BU

93

Item Qty. Part No. Description

2 2504648 NUT, HEX - 3/8 UNC GR5 JS500
3 6004048 SHEET, 10 GA SS - WASHER
4 6005973 GASKET, FOAM - 3/8 IN - TANK BULKHEAD
5 6005988 GASKET, FOAM - 1/16 IN - 3/8 CARRIAGE

6 A6005881 BULKHEAD - TANK PRESS - 3 PIPE - 315 BU - BLK



3-Pipe Tank Pressure Bulkhead - 315 BU 94

1 

5 

3 

2 

4 

6 

 1/4" 

APPLY 256573 SILICONE SPONGE
CENTERED ALONG SHOWN LINE,
USE RTV SILICONE TO JOIN ENDS 

OUTSIDE TANK

3-Pipe Tank Pressure Bulkhead- 315 BU
Part No. 600587



Qty. DescriptionPart No.Item

1 2503566 BOLT, CARRIAGE - 3/8 UNC X 1 3/4 IN - SS

2-Pipe Tank Pressure Bulkhead - 170 BU

95

Item Qty. Part No. Description

2 2504646 NUT, HEX - 3/8 UNC GR5 JS500
3 6004046 SHEET, 10 GA SS - WASHER
4 6005972 GASKET, FOAM - 3/8 IN - TANK BULKHEAD
5 6005986 GASKET, FOAM - 1/16 IN - 3/8 CARRIAGE

6 A6005661 BULKHEAD - TANK PRESS - 2 PIPE - 170 BU - BLK



2-Pipe Tank Pressure Bulkhead - 170 BU 96

4 

6 

2 

3 

5 

1 

APPLY 256573 SILICONE SPONGE
CENTERED ALONG SHOWN LINE,  
USE RTV SILICONE TO JOIN ENDS 

OUTSIDE TANK

2-Pipe Tank Pressure Bulkhead- 170 BU
Part No. 600565



Qty. DescriptionPart No.Item

1 2503568 BOLT, CARRIAGE - 3/8 UNC X 1 3/4 IN - SS

3-Pipe Tank Pressure Bulkhead - 170 BU

97

Item Qty. Part No. Description

2 2504648 NUT, HEX - 3/8 UNC GR5 JS500
3 6004048 SHEET, 10 GA SS - WASHER
4 6005973 GASKET, FOAM - 3/8 IN - TANK BULKHEAD
5 6005988 GASKET, FOAM - 1/16 IN - 3/8 CARRIAGE

6 A6005911 BULKHEAD - TANK PRESS - 3 PIPE - 170 BU - BLK



3-Pipe Tank Pressure Bulkhead - 170 BU 98

6 

4 

2 

3 

5 

1 

APPLY 256573 SILICONE SPONGE
CENTERED ALONG SHOWN LINE,
USE RTV SILICONE TO JOIN ENDS 

OUTSIDE TANK

3-Pipe Tank Pressure Bulkhead- 170 BU
Part No. 600590



Qty. DescriptionPart No.Item

1 2225994 BOLT, HEX - 5/16 X 1 IN UNC GR5 PL

E860 CleanFlo Distribution Pipes

99

Item Qty. Part No. Description

2 2505064 NUT, LOCK - 5/16 UNC - STOVER - PL
3 2505588 WASHER, FLAT - 5/16 IN - GR8 PL
4 2601013 BANJO, 1 1/2" POLY PIPE ELBOW 90
5 2601123 BANJO, HOSE BARB - 1 1/2" NPT M X 2" HOSE SHANK

6 A6009511 MANIFOLD - AIR PURGE - BLK
7 A6009522 PIPE CLAMP - PURGE - BLK



E860 CleanFlo Distribution Pipes 100

7 

3 

1 

3 
2 

6 

5 

4 

4 

5 

4 

5 

ATTACH TO MOUNTS ON MAIN RAIL 

CONNECT TO MANIFOLD ON 60 BU
TANK

CONNECT TO MANIFOLD ON REAR 
315 BU TANK 

CONNECT TO MANIFOLD ON
170 BU TANK 

CONNECT TO MANIFOLD 
ON FRONT 315 BU TANK

CONNECT TO BLOWER ASSEMBLY
INSIDE THE POWER HOUSING

USE 256543 HOSE AND 256616 GEAR CLAMPS FOR ALL CONNECTIONS

E860 CleanFlo Distribution Pipes
Part No. 600950



Qty. DescriptionPart No.Item

1 2225998 BOLT, HEX - 5/16 X 1 IN UNC GR5 PL

E1030 CleanFlo Distribution Pipes

101

Item Qty. Part No. Description

2 2503582 BOLT, CARRIAGE - 3/8 UNC X 1 IN - PL
3 2504002 NUT, FLANGE - 3/8 UNC PL
4 2505068 NUT, LOCK - 5/16 UNC - STOVER - PL
5 25055816 WASHER, FLAT - 5/16 IN - GR8 PL

6 2600774 BANJO, 1 1/2 NPT M X 1 1/2 HB
7 2601014 BANJO, 1 1/2" POLY PIPE ELBOW 90
8 A6009511 MANIFOLD - AIR PURGE - BLK

9 A6009524 PIPE CLAMP - PURGE - BLK
10 A6014501 MANIFOLD-AIR PURGE-BLK
11 A6014521 MANIFOLD CLAMP-BLK



E1030 CleanFlo Distribution Pipes 102

A 

B 

FRONT LH RAIL 

MID LH RAIL 

7 
6 

7 
6 

RAILS SHOWN FOR REFERENCE 
AND NOT INCLUDED IN THIS ASSY 

CONNECT TO BLOWER ASSEMBLY  
INSIDE THE POWER HOUSING

CONNECT TO MANIFOLD 
ON FRONT 315 BU TANK

CONNECT TO MANIFOLD 
ON FRONT 170 BU TANK

CONNECT TO MANIFOLD 
ON REAR 170 BU TANK 

CONNECT BOTH
MANIFOLDS 

CONNECT TO TOP HOSE 
BARB OF 601555 VALVE  
ASSEMBLY

CONNECT TO MANIFOLD 
ON REAR 315 BU TANK 

1 

2 

3 

4 

5 

7 

DETAIL A
SCALE 1 : 8 

4 5 

9 

5 

1 

6 

7 

7 

6 

8 

DETAIL B
SCALE 1 : 8 

4 
5 

11
2 

3 

10

9 

5 

1 

6 

E1030 CleanFlo Distribution Pipes
Part No. 601407



Qty. DescriptionPart No.Item

1 2500356 BOLT,HEX-1/4X3 UNC GR5 PL

CleanFlo Manifold

103

Item Qty. Part No. Description

2 2505076 NUT, LOCK - 1/4 UNC - STOVER - PL
3 2600631 BANJO, 1 1/4" FPT CAP
4 2600641 BANJO,1 1/4" FPT-90D EL
5 2600661 BANJO,1 1/2" FPTX1 1/4" FPT

6 2601121 BANJO, HOSE BARB - 1 1/2" NPT M X 2" HOSE SHANK
7 2605361 ADAPTOR, BRASS - BUSHING - 3/8 MPT X 1/4 FPT
8 2608781 TRANSDUCER,PRESSURE-AIR

9 6005391 VALVE,CHECK-1 1/4 NPT
10 6005419 ADAP,THREAD-3/8 NPT-1 1/4 PIPE
11 6005438 WYE,3/8 NPT MX3/8 PUSH ON-AIR
12 6005503 CLAMP,1 3/4"-MANIFOLD

13 6005513 COVER,CLAMP-1 3/4"-MANIFOLD
14 6005821 MANIFOLD, AIR - 8 ZONE



CleanFlo Manifold 104

2 

12
13

1 

4 

9 

5 

6 

7 

8 

10

10

11

3 

14

FLOW DIRECTION

CleanFlo Manifold
Part No. 600581



Qty. DescriptionPart No.Item

1 2225996 BOLT, HEX - 5/16 X 1 IN UNC GR5 PL

E860 Rear Purge Piping

105

Item Qty. Part No. Description

2 2500364 BOLT, HEX 3/8 X 1 IN GR5 PL
3 2505034 NUT, LOCK - 3/8 UNC - STOVER - PL
4 2505066 NUT, LOCK - 5/16 UNC - STOVER - PL
5 2505578 WASHER, FLAT - 3/8 IN GR8 PL

6 25055812 WASHER, FLAT - 5/16 IN - GR8 PL
7 A6009272 PIPE RACK - BLK
8 A6009282 PIPE CLAMP - BLK

9 A6009292 TUBE, ERW - 2 OD X 14GA X 120 IN - BLK



E860 Rear Purge Piping 106

1 

6 

6 
4 

7 

8 

9 

9 

2 

5 

3 

5 

4 
6 

1 
6 

8 

CONNECT ENDS TO PRECLEANER INLET
ON FAN ASSEMBLIES - TOP TUBE TO RIGHT 
FAN (SEED), BOTTOM TUBE TO LEFT FAN (FERT)

CONNECT ENDS TO CLEANFLO  
VALVE ASSEMBLY - TOP TUBE 
TO TOP HOSE BARB, BOTTOM  
TUBE TO BOTTOM HOSE BARB  

1 

2 

E860 Rear Purge Piping
Part No. 600930



Qty. DescriptionPart No.Item

1 22259912 BOLT, HEX - 5/16 X 1 IN UNC GR5 PL

E1030 Rear Purge Piping

107

Item Qty. Part No. Description

2 2500368 BOLT, HEX 3/8 X 1 IN GR5 PL
3 2505038 NUT, LOCK - 3/8 UNC - STOVER - PL
4 25050612 NUT, LOCK - 5/16 UNC - STOVER - PL
5 25055716 WASHER, FLAT - 3/8 IN GR8 PL

6 25055824 WASHER, FLAT - 5/16 IN - GR8 PL
7 A6009274 PIPE RACK - BLK
8 A6009284 PIPE CLAMP - BLK

9 A6009292 TUBE, ERW - 2 OD X 14GA X 120 IN - BLK
10 A6014492 TUBE,ERW-2ODX14GAX60IN-STR-BLK



E1030 Rear Purge Piping 108

A 

9 

9 

10

10

CONNECT ENDS TO CLEANFLO  
VALVE ASSEMBLY - TOP TUBE 
TO TOP HOSE BARB, BOTTOM  
TUBE TO BOTTOM HOSE BARB  

CONNECT ENDS TO PRECLEANER  
INLET ON FAN ASSEMBLIES - TOP 
TUBE TO RIGHT FAN (SEED), 
BOTTOM TUBE TO LEFT FAN (FERT)

FRONT LH RAIL 

MID LH RAIL 

REAR LH RAIL

NOTE: RAILS SHOWN FOR REFERENCE 
AND ARE NOT INCLUDED IN THIS ASSY 

3 

DETAIL A
SCALE 1 : 7 

5 

3 

6 

4 

5 

2 

7 

8 
6 

1 

TYP CONNECTION
AT EACH END OF TUBING 

CONNECT GAP 

2 

1 

E1030 Rear Purge Piping
Part No. 601406



Qty. DescriptionPart No.Item

1 2501068 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL

60 BU Tank Purge Valve

109

Item Qty. Part No. Description

2 2501154 BOLT, HEX - 3/8 X 6 IN UNC GR5 PL
3 2504038 NUT, FLANGE - 5/16 UNC PL
4 2505034 NUT, LOCK - 3/8 UNC - STOVER - PL
5 2505574 WASHER, FLAT - 3/8 IN GR8 PL

6 2592841 DECAL,60BU PURGE VALVE-SME
7 26000012 BANJO, 2" STD PT FLANGE X 1-1/2" HB90 ELBOW
8 2600082 BANJO, 100 SERIES WORM SCREW CLAMP

9 2600092 BOOM VALVE, SINGLE MANIFOLD - RAVEN
10 2600104 BANJO, 200 SERIES WORM SCREW CLAMP
11 2600114 BANJO, 200 SERIES EPDM GASKET
12 2600351 BANJO, 2"STD.PT.FLANGE X 2"HB90 ELBOW

13 2600701 BANJO,1" VALVE-2 WAY
14 2600712 BANJO,FLANGED TEE-2"X1"
15 2600722 BANJO,2"FL PLUG W/ 1/2" FPT

16 2600731 BANJO,HANDLE RISER-1"X1 3/8"
17 2605832 AD,90D-3/8 HB X 1/2 NPT M
18 A6015562 VALVE SUPPORT-BLK
19 A6015571 60BU VALVE COVER-BLK

20 A6015581 60 BU VALVE MNT-BLK
21 A6015591 BEAM CLAMP,VALVE MNT-BLK



60 BU Tank Purge Valve 110

17
15

10
11

14

11

10

12

8 

9 

7 

10

11

14

11

10

15

17

8 

9 

18

3 

19

6 

2 

21

1 

20 1 
5 

4 

3 

13

CONNECT ENDS OF BOTH
90D ADAPTORS WITH 
256540 RUBBER HOSE

& 256611 GEAR CLAMPS

DECAL 

16

13

16

600630 CROSS MEMBER 
SHOWN FOR ASSEMBLY

REFERENCE 

POSITION 14 INCHES
FROM LH HSS END 

NOTE: REMOVE HANDLE FROM  
VALVE (     ) AND PLACE HANDLE  
RISER (     ) UNDER IT. DISCARD 

ORIGINAL BOLT, AND USE LONGER 
BOLT SUPPLIED WITH RISER. 

60 BU Tank Purge Valve
Part No. 601555



Qty. DescriptionPart No.Item

1 2500364 BOLT, HEX 3/8 X 1 IN GR5 PL

CleanFlo Valve Selector

111

Item Qty. Part No. Description

2 2504004 NUT, FLANGE - 3/8 UNC PL
3 2505574 WASHER, FLAT - 3/8 IN GR8 PL
4 2600122 BANJO, 220 SERIES WORM SCREW CLAMP
5 2600132 BANJO, 220 SERIES EPDM GASKET

6 2600262 BANJO, 2"FULL PT.FLANGE X 2"HB90 ELBOW
7 2600611 BANJO,2" FP VALVE-3 WAY-SL
8 2600621 BANJO,HANDLE RISER-MV220SL

9 A6009351 VALVE MNT-BLK
10 A6009361 VALVE HANDLE GUARD-BLK



CleanFlo Valve Selector 112

1 

3 

2 

2 

3 

1 

9 

5 

4 

6 

10

8 

5 

4 

6 

7 

NOTE: REMOVE HANDLE FROM VALVE
AND PLACE HANDLE RISER UNDER IT.
DISCARD ORIGINAL BOLT, AND USE
LONGER BOLT SUPPLIED WITH RISER 

CleanFlo Valve Selector
Part No. 601045



Qty. DescriptionPart No.Item

1 2501052 BOLT, CARRIAGE - 1/2 X 1 1/4IN UNC GR5 PL

CleanFlo Air Filter

113

Item Qty. Part No. Description

2 2503494 BOLT, HEX - M12 UNC X 20 MM - 8.8 PL
3 2505042 NUT, LOCK - 1/2 UNC - STOVER - PL
4 2505566 WASHER, FLAT - 1/2 IN - PL
5 2600125 BANJO, 220 SERIES WORM SCREW CLAMP

6 2600135 BANJO, 220 SERIES EPDM GASKET
7 2600583 BANJO,2" FP FLGX2" MPT
8 2600592 BANJO, 2" FP FLANGE 45D ELBOW

9 2600601 BANJO, 2" FP FLANGE COUPLING
10 2608782 TRANSDUCER,PRESSURE-AIR
11 6005361 ASSY, FILTER - BLOWER INTAKE
12 A6009251 FILTER MOUNT - BLK



CleanFlo Air Filter 114

5 

6 

8 
5 6 9 5 6 7 

11

2 

4 

12

1 

4 

3 

7 5 6 

8 

6 

5 

7 

CleanFlo Air Filter
Part No. 600955

10



Qty. DescriptionPart No.Item

1 22050130 BATTERY,12V-1000CCA-CUMMINS

Power Housing

115

Item Qty. Part No. Description

40 A6015751 PIPE HOLDER-BLK

2 2217171 RELAY, 12V DC CONTACTOR - 200A
3 2225602 BOLT,BATTERY HOLD DOWN
4 2225616 SCREW,MACHINE 6-32X1/2IN-SS
5 2225636 NUT,LOCK-#6-32-NYLOC-PL

6 22257412 NUT, LOCK - #10-32 - NYLOC - PL
7 22257612 SCREW, MACHINE 10-32 X 5/8 IN - PLATED
8 2500144 BOLT, HEX 3/4 X 2 UNC GR5 PL

9 2500364 BOLT, HEX 3/8 X 1 IN GR5 PL
10 2501017 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
11 2501222 BOLT, HEX 1/4 X 3/4 IN GR5 PL
12 25018732 SCREW, COUNTERSUNK - 1/4-20 X 5/8 - PL

13 2504032 NUT, FLANGE - 5/16 UNC PL
14 2504922 SPRING, GAS - 5/16 X 7 IN, 40 LB
15 2505014 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL

16 25050311 NUT, LOCK - 3/8 UNC - STOVER - PL
17 2505064 NUT, LOCK - 5/16 UNC - STOVER - PL
18 25050734 NUT, LOCK - 1/4 UNC - STOVER - PL
19 2505524 WASHER, FLAT 3/4IN GR8 PL

20 25055715 WASHER, FLAT - 3/8 IN GR8 PL
21 2505584 WASHER, FLAT - 5/16 IN - GR8 PL
22 2505592 WASHER, FLAT - 1/4 IN PL
23 2506932 LATCH, PULL T-HANDLE DRAW AND KEEPER

24 2506944 PURCH. - STANLEY 4X4 IN SS HINGE
25 2566231 CLAMP, MUFFLER - 2 1/2 IN
26 2572291 JUNCTION BLOCK,3/8" STUD-BLK

27 2572311 JUNCTION BLOCK,3/8" STUD-RED
28 2600812 PIPE-FIT,2 NPT F X 2 NPT F-90D
29 2600821 THD PIPE-2 NPT M X 12 IN LONG
30 2600831 THD PIPE-2 NPT M X 24 IN LONG

31 2600841 PIPE-FIT, 2 NPT M X 2 HB
32 6005523 LATCH,PANEL-MEDIUM-PLD
33 6009551 ASSY,FILTER,CLEAN FLO

34 A6008851 POWER HOUSING-BLK
35 A6008901 FRM-POWER HOUSING-BLK
36 A6008951 POWER HOUSING-FRT DOOR-BLK
37 A6009211 POWER HOUSING-TOP DOOR-BLK

38 A6009321 CTRLLER COVER-BLK
39 A6009371 DUAL BATTERY HOLD DOWN-BLK



Power Housing 116

A 

B 

37

17
21

21
17

33
10

10

10

39

13
13

1 
1 

14

21

17

23
7 

6 

16

20

20
16

20 16

3 
3 

38 5 

32

4 

19

15

24

24

24
10

10

10

FASTEN THROUGH BACK 
OF POWER DRIVE ASSY 

10

5 
32

4 

23

35

34

36

32

35

8 

29

28

25

30

28
31

4020
16

DETAIL A
SCALE 1 : 4 

26

27

6 

18
16

20

7 

2 

22

11

14
ROTATE END 180 DEGREES
AND ATTACH TO LID, TYP

24
16 20

18

12

18

17
21

9 

DETAIL B
SCALE 1 : 2 

20

9 

20
20

16

PLACE IN BETWEEN (        ) 

AND (        )38

38

Power Housing
Part No. 600875



Qty. DescriptionPart No.Item

1 2500094 BOLT,HEX-3/8X4 1/2 UNC GR5 PL

Power Drive - Low Capacity

117

Item Qty. Part No. Description

40 A6010091 HYD BLOCK MNT-BLK

2 2500352 BOLT,HEX-1/4X3 UNC GR5 PL
3 2501004 BOLT, CARRIAGE - 3/8 X 1 1/2IN UND GR5 PL
4 2501012 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
5 2503511 BOLT,HEX-1/2 UNCX4IN-GR5 PL-FT

6 2503531 KEY, 7MM X 8MM X 30MM LONG - UNDERSIZED
7 2503582 BOLT, CARRIAGE - 3/8 UNC X 1 IN - PL
8 2503622 BOLT, CARRIAGE - 5/8 X 2 IN UNC GR5 PL

9 2504002 NUT, FLANGE - 3/8 UNC PL
10 2504653 NUT, JAM 1/2 UNC GR5 PL
11 2504931 BOLT, CARRIAGE - 5/8 UNC X 3 IN - GR5 PL
12 2505003 NUT, LOCK 5/8 UNC - STOVER - PL

13 25050310 NUT, LOCK - 3/8 UNC - STOVER - PL
14 2505072 NUT, LOCK - 1/4 UNC - STOVER - PL
15 2505502 WASHER, FLAT 5/8 IN GR8 PL

16 2505561 WASHER, FLAT - 1/2 IN - PL
17 25055714 WASHER, FLAT - 3/8 IN GR8 PL
18 2505594 WASHER, FLAT - 1/4 IN PL
19 2505628 WASHER, FLAT 5/8 IN PL

20 2580001 EL, 90D - 08 JIC M X 08 JIC F-SW
21 2580012 EL, 90D - 08 JIC M X 08 ORB M
22 2580551 CONNECTOR, 08 ORB M X 08 JIC F-SW
23 2585171 MTR,HYD-8CC-3/4 O/PUT

24 2587341 MANIFOLD,HYD
25 2600751 BANJO, 2 NPT F X 2 NPT M 90D
26 2600802 PIPE-FIT,2 NPT F X 2 NPT M-90D

27 4179141 KEY,3/16X3/16X1IN STR
28 6005371 ASSY,BLOW-REGEN-2" NPT
29 6005531 SHEAVE,IDLER-5 3/4ODX5/8INBORE
30 6005541 HUB, SPLIT TAPER - H X 3/4 IN BORE

31 6005551 HUB, SPLIT TAPER - H X 28 MM BORE
32 6005561 SHEAVE, 2 GROOVE - 4 3/4 OD X H HUB
33 6005571 SHEAVE, 2 GROOVE - 6 1/4 OD X H HUB

34 6005582 BELT,V-AX80
35 6005591 SHEAVE,2 GROOVE-3ODX7/8IN BORE
36 6005601 ALTERNATOR,24V-110A-PAD MNT
37 A6008781 BELT TENSIONER-BLK

38 A6008801 BLOW MNT-BLK
39 A6008811 HYD MTR MNT-BLK



Power Drive - Low Capacity 118

A 

30

33

39

13 17

12 19

29

31

32

35

19

34

5 

38

37

10

16

10

10

1 

17

3 11

17

13

6 

8 

12
15

40

1418

18

2 

36

13
17

9 

7 

4 

24

26

26

25

28

DETAIL A
SCALE 1 : 3 

20

22

27
21

23

21

Power Drive - Low Capacity
Part No. 600954



Qty. DescriptionPart No.Item

1 2500094 BOLT,HEX-3/8X4 1/2 UNC GR5 PL

Power Drive - High Capacity

119

Item Qty. Part No. Description

40 A6010091 HYD BLOCK MNT-BLK

2 2500352 BOLT,HEX-1/4X3 UNC GR5 PL
3 2501004 BOLT, CARRIAGE - 3/8 X 1 1/2IN UND GR5 PL
4 2501012 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
5 2503511 BOLT,HEX-1/2 UNCX4IN-GR5 PL-FT

6 2503531 KEY, 7MM X 8MM X 30MM LONG - UNDERSIZED
7 2503582 BOLT, CARRIAGE - 3/8 UNC X 1 IN - PL
8 2503622 BOLT, CARRIAGE - 5/8 X 2 IN UNC GR5 PL

9 2504002 NUT, FLANGE - 3/8 UNC PL
10 2504653 NUT, JAM 1/2 UNC GR5 PL
11 2504931 BOLT, CARRIAGE - 5/8 UNC X 3 IN - GR5 PL
12 2505003 NUT, LOCK 5/8 UNC - STOVER - PL

13 25050310 NUT, LOCK - 3/8 UNC - STOVER - PL
14 2505072 NUT, LOCK - 1/4 UNC - STOVER - PL
15 2505502 WASHER, FLAT 5/8 IN GR8 PL

16 2505561 WASHER, FLAT - 1/2 IN - PL
17 25055714 WASHER, FLAT - 3/8 IN GR8 PL
18 2505594 WASHER, FLAT - 1/4 IN PL
19 2505628 WASHER, FLAT 5/8 IN PL

20 2580001 EL, 90D - 08 JIC M X 08 JIC F-SW
21 2580551 CONNECTOR, 08 ORB M X 08 JIC F-SW
22 2584041 MOTOR, HYD - 6 IN FAN - SAUER-DANFOSS - 11CC - 3/4 OUTPUT
23 2584192 EL,90D-10 ORB MX08 JIC M

24 2587341 MANIFOLD,HYD
25 2600751 BANJO, 2 NPT F X 2 NPT M 90D
26 2600802 PIPE-FIT,2 NPT F X 2 NPT M-90D

27 4179141 KEY,3/16X3/16X1IN STR
28 6005531 SHEAVE,IDLER-5 3/4ODX5/8INBORE
29 6005541 HUB, SPLIT TAPER - H X 3/4 IN BORE
30 6005551 HUB, SPLIT TAPER - H X 28 MM BORE

31 6005561 SHEAVE, 2 GROOVE - 4 3/4 OD X H HUB
32 6005571 SHEAVE, 2 GROOVE - 6 1/4 OD X H HUB
33 6005582 BELT,V-AX80

34 6005591 SHEAVE,2 GROOVE-3ODX7/8IN BORE
35 6005601 ALTERNATOR,24V-110A-PAD MNT
36 6015501 ASSY,BLOWER-REGEN 2"NPT-HRC700
37 A6008781 BELT TENSIONER-BLK

38 A6008801 BLOW MNT-BLK
39 A6008811 HYD MTR MNT-BLK



Power Drive - High Capacity 120

A 

29

32

39

13 17

12 19

28

30

31

34

19

33

5 

38

37

10

16

10

10

1 

17

3 11

17

13

6 

8 

12
15

40

1418

18

2 

35

13
17

9 

7 

4 

24

26

26

25

36

DETAIL A
SCALE 1 : 3 

20

21

27
23

22

23

Power Drive - High Capacity
Part No. 601576



Qty. DescriptionPart No.Item

1 2500136 BOLT, HEX 1/2 X 1 1/4 IN GR5 PL

Staircase

121

Item Qty. Part No. Description

2 2500221 BOLT, HEX 3/4 X 5 1/2 UNC GR5 PL
3 25003624 BOLT, HEX 3/8 X 1 IN GR5 PL
4 25040040 NUT, FLANGE - 3/8 UNC PL
5 2504502 NUT, HEX 1/2 UNC GR5 PL

6 2505011 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL
7 2505044 NUT, LOCK - 1/2 UNC - STOVER - PL
8 25055510 WASHER, FLAT - 1/2 IN - GR8 - PL

9 25055724 WASHER, FLAT - 3/8 IN GR8 PL
10 2505848 BOLT, U-RD - 3/8 IN X 1 3/8 ID
11 A4173776 WELD, PLATFORM - STAIR TREAD - BLK
12 A6002531 RAILING, LOWER STAIRS - BLK

13 A6002571 RAILING, LOWER STAIRS, FRONT - BLK
14 A6002591 BREAKAWAY STAIR, RH - BLK
15 A6002671 LOWER STAIR SIDE, LH - BLK

16 A6002951 LOWER STAIR SIDE, RH - BLK



Staircase 122

A 

12

8 
1 

4 

15

16

2 6 

11

14

9 

3 

5 

4 

10
13

10

DETAIL A
SCALE 1 : 10

7 
8 

8 

1 

4 

Staircase
Part No. 600252



Qty. DescriptionPart No.Item

1 2500194 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL

Middle Staircase

123

Item Qty. Part No. Description

2 2500368 BOLT, HEX 3/8 X 1 IN GR5 PL
3 2500772 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
4 25040022 NUT, FLANGE - 3/8 UNC PL
5 25055714 WASHER, FLAT - 3/8 IN GR8 PL

6 2505844 BOLT, U-RD - 3/8 IN X 1 3/8 ID
7 A4173772 WELD, PLATFORM - STAIR TREAD - BLK
8 A6002801 RAILING, UPPER STAIRS - BLK

9 A6007111 UPPER STAIR SIDE - BLK
10 A6007121 TANK STAIRS - BLK
11 A6007151 STAIR SIDE, UPPER OUTSIDE - BLK
12 A6013893 WALKWAY SPACER-BLK



Middle Staircase 124

4 
6 

4 
5 

2 
8 

7 

2 
5 

4 

4 1 

5 

2 

5 4 

10

2 
5 

4 

9 

7 

11

5 

12

12

3 

4 

12

A 

FRONT VIEW

DETAIL A
SCALE 1 : 4 

FLANGE ON 60BU
WELDMENT SHOWN
FOR REFERENCE 

NOTE: THREE SPACERS (     ) ARE 
INCLUDED. IF SPACING IS REQUIRED
ADD SPACER ABOVE THE 60BU FLANGE, 
IF NOT THEN ADD BELOW.

12

Middle Staircase
Part No. 600710



Qty. DescriptionPart No.Item

1 6001511 ASSY,MAIN W/WAY SPT

E860 Main Walkway Assembly

125

Item Qty. Part No. Description

2 6002521 ASSY,STAIRCASE,RH
3 6006401 ASSY,UP W/WAY,SME
4 6006901 ASSY,W/WAY LANDING,SME
5 6007051 ASSY. REAR W/WAY SPT,SME

6 6007101 ASSY,STAIRCASE,MID
7 6007241 ASSY,UP RAILINGS,SME



E860 Main Walkway Assembly 126

1 

2 

5 

7 

3 

6 

4 

E860 Main Walkway Assembly
Part No. 600650



Qty. DescriptionPart No.Item

1 6002521 ASSY,STAIRCASE,RH

E1030 Main Walkway Assembly

127

Item Qty. Part No. Description

2 6007101 ASSY,STAIRCASE,MID
3 6014111 ASSY,REAR W/WAY SUPPORT,E1030
4 6014171 ASSY,WALKWAY LANDING,E1030
5 6014221 ASSY,MAIN WALKWAY SUPPORT-DUAL

6 6014331 ASSY,UPPER WALKWAY,E1030
7 6014401 ASSY,UPPER RAILINGS,E1030



E1030 Main Walkway Assembly 128

7 

6 

5 

2 

3 

4 

1 

E860 Main Walkway Assembly
Part No. 600650



Qty. DescriptionPart No.Item

1 2501058 BOLT, CARRIAGE - 1/2 X 1 1/4IN UNC GR5 PL

E860 Main Walkway Support

129

Item Qty. Part No. Description

2 25014332 BOLT, CARRIAGE - 1/2 X 1 3/4 IN UNC GR5 PL
3 25045040 NUT, HEX 1/2 UNC GR5 PL
4 25055540 WASHER, FLAT - 1/2 IN - GR8 - PL
5 2572722 WORK LIGHT, LED, DEUTSCH, SINGLE FLOOD

6 A6001524 RH PLATFORM LEG - CART - BLK
7 A6001572 PLATFORM FRAME, CROSS BAR - BLK
8 A6001682 WALKWAY BRACE - BLK



E860 Main Walkway Support 130

2 

8 

6 

4 

3 

3 

4 

2 

6 

7 

1 

4 

3 

8 

7 

5 

5 

6 

6 

E860 Main Walkway Support
Part No. 600151



Qty. DescriptionPart No.Item

1 25010516 BOLT, CARRIAGE - 1/2 X 1 1/4IN UNC GR5 PL

E1030 Main Walkway Support

131

Item Qty. Part No. Description

2 25014356 BOLT, CARRIAGE - 1/2 X 1 3/4 IN UNC GR5 PL
3 25045072 NUT, HEX 1/2 UNC GR5 PL
4 25055572 WASHER, FLAT - 1/2 IN - GR8 - PL
5 2572722 WORK LIGHT, LED, DEUTSCH, SINGLE FLOOD

6 A6001522 RH PLATFORM LEG - CART - BLK
7 A6001572 PLATFORM FRAME, CROSS BAR - BLK
8 A6001684 WALKWAY BRACE - BLK

9 A6014232 PLATFORM LEG-DUAL-BLK
10 A6014281 PLATFORM FRAME,DUAL CROSS-BLK
11 A6014312 W/WAY PLATFORM LEG-BLK



E1030 Main Walkway Support 132

A 

B 

C 

D 

5 

5 

8 

8 

8 

8 

7 

7 

10

9 

9 

11

11

6 

6 

DETAIL A
SCALE 1 : 4 

1 

8 

4 

3 

10

9 

DETAIL B
SCALE 1 : 4 

2 

4 

3 

7 

6 

DETAIL C
SCALE 1 : 4 

6 

3 

4 

2 

DETAIL D
SCALE 1 : 4 

3 

4 

2 

11

NOTE DIFFERENT
PLATE CONNECTION

FRONT OF CART

E1030 Main Walkway Support
Part No. 601422



Qty. DescriptionPart No.Item

1 2500488 BOLT, HEX 1/2 X 2 IN GR5 PL

E860 Rear Walkway Support

133

Item Qty. Part No. Description

2 2502312 BOLT, U-SQ - 3/4 UNC X 8 ID X 14 IN - 2 IN THD - GR8 PL
3 2502322 BOLT, U-SQ - 3/4 UNC X 12 ID X 10 IN - 2 IN THD - GR8 PL
4 2504508 NUT, HEX 1/2 UNC GR5 PL
5 2504518 NUT, HEX 3/4 UNC GR5 PL

6 2505528 WASHER, FLAT 3/4IN GR8 PL
7 2505558 WASHER, FLAT - 1/2 IN - GR8 - PL
8 6013501 ASSY,WORK LIGHTS,SME

9 A6007032 REAR PLATFORM LEG, BULK TANK - BLK
10 A6007201 STAIR SUPPORT - BLK
11 A6013801 COLUMN-PLATFORM-REAR-BLK



E860 Rear Walkway Support 134

CROSSMEMBER SHOWN 
FOR REFERENCE 10

6 
5 

9 

9 

1 

4 7 

1 

3 

7 
4 

8 
6 

5 

2 

11

ATTACH TO 
LH MAIN RAIL

ATTACH TO 
RH MAIN RAIL

E860 Rear Walkway Support
Part No. 600705



Qty. DescriptionPart No.Item

1 2500488 BOLT, HEX 1/2 X 2 IN GR5 PL

E1030 Rear Walkway Support

135

Item Qty. Part No. Description

2 2502312 BOLT, U-SQ - 3/4 UNC X 8 ID X 14 IN - 2 IN THD - GR8 PL
3 2502322 BOLT, U-SQ - 3/4 UNC X 12 ID X 10 IN - 2 IN THD - GR8 PL
4 2504508 NUT, HEX 1/2 UNC GR5 PL
5 2504518 NUT, HEX 3/4 UNC GR5 PL

6 2505528 WASHER, FLAT 3/4IN GR8 PL
7 2505558 WASHER, FLAT - 1/2 IN - GR8 - PL
8 6013501 ASSY,WORK LIGHTS,SME

9 A6007032 REAR PLATFORM LEG, BULK TANK - BLK
10 A6013801 COLUMN-PLATFORM-REAR-BLK
11 A6014121 STAIR SPT-BLK



E1030 Rear Walkway Support 136

10

5 

6 

4 
7 

2 

9 

9 

4 
7 

1 

1 

3 

5 
6 

8 

11

E1030 Rear Walkway Support
Part No. 601411



Qty. DescriptionPart No.Item

1 2500192 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL

E860 Walkway Landing

137

Item Qty. Part No. Description

2 2500338 BOLT, HEX 1/4 X 1 IN GR5 PL
3 2500771 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
4 25010112 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
5 2501024 BOLT, CARRIAGE - 3/4 X 2 IN UNC GR5 PL

6 2501434 BOLT, CARRIAGE - 1/2 X 1 3/4 IN UNC GR5 PL
7 25040020 NUT, FLANGE - 3/8 UNC PL
8 2504504 NUT, HEX 1/2 UNC GR5 PL

9 2504514 NUT, HEX 3/4 UNC GR5 PL
10 2505078 NUT, LOCK - 1/4 UNC - STOVER - PL
11 2505083 NUT, LOCK - 3/8 UNC - NYLOC - PL
12 2505524 WASHER, FLAT 3/4IN GR8 PL

13 2505554 WASHER, FLAT - 1/2 IN - GR8 - PL
14 2505576 WASHER, FLAT - 3/8 IN GR8 PL
15 25055916 WASHER, FLAT - 1/4 IN PL

16 2505844 BOLT, U-RD - 3/8 IN X 1 3/8 ID
17 2573042 LAMP - CLEARANCE - RED LED
18 A4173526 PLATE, 1/4 IN - PLATFORM HOLD DOWN - BLK
19 A6006951 PLATFORM, LANDING - BLK

20 A6007011 RAILING - LANDING, REAR - BLK
21 A6007023 GRATING, RD CH - 82.7500 - BLK
22 A6008351 GATE LATCH - BLK
23 A6013701 WALKWAY CRANE GATE-BLK



E860 Walkway Landing 138

A 

B 

4 

19

9 12

5 

21

21

21

20

18
USE         UNDER 
GRATING BENDS 
AT EACH END 

18

17

7 

6 

13
8 

DETAIL A
SCALE 1 : 9 

1 

14

14

11

11

3 

22

23

14

14

GATE AND HINGE ON THE RAIL

DO NOT OVER TIGHTEN 
GATE LATCH

DETAIL B
SCALE 1 : 9 

10 15

7 

17

15

2 

16

6 

13

8 

E860 Walkway Landing
Part No. 600690



Qty. DescriptionPart No.Item

1 2500192 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL

E1030 Walkway Landing

139

Item Qty. Part No. Description

2 2500338 BOLT, HEX 1/4 X 1 IN GR5 PL
3 2500771 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL
4 25010112 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
5 2501024 BOLT, CARRIAGE - 3/4 X 2 IN UNC GR5 PL

6 2501434 BOLT, CARRIAGE - 1/2 X 1 3/4 IN UNC GR5 PL
7 25040020 NUT, FLANGE - 3/8 UNC PL
8 2504504 NUT, HEX 1/2 UNC GR5 PL

9 2504515 NUT, HEX 3/4 UNC GR5 PL
10 2505078 NUT, LOCK - 1/4 UNC - STOVER - PL
11 2505083 NUT, LOCK - 3/8 UNC - NYLOC - PL
12 2505525 WASHER, FLAT 3/4IN GR8 PL

13 2505554 WASHER, FLAT - 1/2 IN - GR8 - PL
14 2505576 WASHER, FLAT - 3/8 IN GR8 PL
15 25055916 WASHER, FLAT - 1/4 IN PL

16 2505844 BOLT, U-RD - 3/8 IN X 1 3/8 ID
17 2573042 LAMP - CLEARANCE - RED LED
18 A4173526 PLATE, 1/4 IN - PLATFORM HOLD DOWN - BLK
19 A6007011 RAILING - LANDING, REAR - BLK

20 A6007023 GRATING, RD CH - 82.7500 - BLK
21 A6008351 GATE LATCH - BLK
22 A6013701 WALKWAY CRANE GATE-BLK
23 A6014181 PLATFORM,LANDING,E1030-BLK



E1030 Walkway Landing 140

A 

B 

19

20

20

20

5 

12
9 

23

4 

18

17
6 

13

8 

15

2 

15

10

USE          UNDER
GRATING BENDS 
AT EACH END 

18

DETAIL A
SCALE 1 : 9 

1 

14

14

11
11

3 

21

22

14

USE WASHER BETWEEN HOOK ON
GATE AND HINGE ON THE RAIL

DO NOT OVER TIGHTEN 
GATE LATCH

DETAIL B
SCALE 1 : 9 

15

10

6 

13

8 

17

15

2 

16
7 

E1030 Walkway Landing
Part No. 601417



Qty. DescriptionPart No.Item

1 25010128 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL

E860 Upper Walkway

141

Item Qty. Part No. Description

2 25014326 BOLT, CARRIAGE - 1/2 X 1 3/4 IN UNC GR5 PL
3 25040028 NUT, FLANGE - 3/8 UNC PL
4 25045026 NUT, HEX 1/2 UNC GR5 PL
5 25055526 WASHER, FLAT - 1/2 IN - GR8 - PL

6 6011412 TAPE,ANTI-SLIP-30 1/2 IN LONG
7 6011421 TAPE,ANTI-SLIP-37 3/4 IN LONG
8 6011431 TAPE,ANTI-SLIP-50 7/8 IN LONG

9 A41735214 PLATE, 1/4 IN - PLATFORM HOLD DOWN - BLK
10 A6002092 GRATING, RD CH - 2 X 12 X 48.0000 STR - BLK
11 A6002201 PLATFORM, FRONT MAIN - BLK
12 A6002242 U-BRACKET - WALKWAY - BLK

13 A6002252 GRATING, RD CH - 2 X 12 X 144.0000 STR - BLK
14 A6006071 PLATFORM, REAR MAIN - BLK
15 A6007232 GRATING, RD CH - 2 X 12 X 69.0000 STR - BLK



E860 Upper Walkway 142

A 

B 

C 

10

10

15

13

14

11

8 

6 

7 

6 

DETAIL A
SCALE 1 : 8 

9 

1 

2 

5 

4 

3 

12

NOTE: GRATING BENDS 
GO UNDER PLATE

DETAIL B
SCALE 1 : 8 

2 

9 
1 

3 

5 

4 
DETAIL C

SCALE 1 : 8 

2 
4 

5 

E860 Upper Walkway
Part No. 600640



Qty. DescriptionPart No.Item

1 25010148 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL

E1030 Upper Walkway

143

Item Qty. Part No. Description

2 25014348 BOLT, CARRIAGE - 1/2 X 1 3/4 IN UNC GR5 PL
3 25040048 NUT, FLANGE - 3/8 UNC PL
4 25045048 NUT, HEX 1/2 UNC GR5 PL
5 25055548 WASHER, FLAT - 1/2 IN - GR8 - PL

6 6011412 TAPE,ANTI-SLIP-30 1/2 IN LONG
7 6011431 TAPE,ANTI-SLIP-50 7/8 IN LONG
8 6011441 TAPE,ANTI-SLIP-37 1/2 IN LONG

9 6011452 TAPE,ANTI-SLIP-14 13/16IN LONG
10 A41735224 PLATE, 1/4 IN - PLATFORM HOLD DOWN - BLK
11 A6002095 GRATING, RD CH - 2 X 12 X 48.0000 STR - BLK
12 A6002242 U-BRACKET - WALKWAY - BLK

13 A6002252 GRATING, RD CH - 2 X 12 X 144.0000 STR - BLK
14 A6006071 PLATFORM, REAR MAIN - BLK
15 A6007232 GRATING, RD CH - 2 X 12 X 69.0000 STR - BLK

16 A6014341 PLATFORM,FRONT,E1030-BLK
17 A6014361 PLATFORM,REAR,E1030-BLK
18 A6014392 GRATING,RD CH-64.8125IN-BLK



E1030 Upper Walkway 144

A 

B 

C 

18

15

13

11

11

11

11

11

6 

7 

9 

9 

8 

6 

14

17

16

15

18

13

DETAIL A
SCALE 1 : 4 

10

1 

2 

5 

4 

3 

USE (          ) UNDER

GRATING BENDS AT

EACH END OF GRATING 

10

12

12

DETAIL B
SCALE 1 : 4 

4 

5 

2 

TYP HDW FOR HORIZONTAL CONNECTION 

DETAIL C
SCALE 1 : 4 

2 

5 

4 

4 

5 

2 

TYP HDW FOR VERTICAL BOLT DOWN

E1030 Upper Walkway
Part No. 601433



Qty. DescriptionPart No.Item

1 25007220 BOLT, HEX 3/8 X 3 IN GR5 PL

E860 Upper Railings

145

Item Qty. Part No. Description

2 25040016 NUT, FLANGE - 3/8 UNC PL
3 25050820 NUT, LOCK - 3/8 UNC - NYLOC - PL
4 2505848 BOLT, U-RD - 3/8 IN X 1 3/8 ID
5 2572724 WORK LIGHT, LED, DEUTSCH, SINGLE FLOOD

6 A4174724 SHEET, FRMD 10 GA - WORK LIGHT RAILING MOUNT - BLK
7 A6002851 RAILING - FRONT, UPPER - BLK
8 A6002902 RAILING - MAIN, UPPER - E800/860 - BLK

9 A6007251 RAILING - UPPER INBOARD - BLK



E860 Upper Railings 146

A 

B 

C 

1 

3 

7 

8 

9 

3 

1 

3 

1 

8 

DETAIL A
SCALE 1 : 10

5 

4 2 

6 

DETAIL B
SCALE 1 : 10

5 

5 2 

6 

6 

4 

DETAIL C
SCALE 1 : 10

4 

6 

2 

5 

E860 Upper Railings
Part No. 600724



Qty. DescriptionPart No.Item

1 25007224 BOLT, HEX 3/8 X 3 IN GR5 PL

E1030 Upper Railings

147

Item Qty. Part No. Description

2 25040016 NUT, FLANGE - 3/8 UNC PL
3 25050824 NUT, LOCK - 3/8 UNC - NYLOC - PL
4 2505848 BOLT, U-RD - 3/8 IN X 1 3/8 ID
5 2572724 WORK LIGHT, LED, DEUTSCH, SINGLE FLOOD

6 A4174724 SHEET, FRMD 10 GA - WORK LIGHT RAILING MOUNT - BLK
7 A6002851 RAILING - FRONT, UPPER - BLK
8 A6002902 RAILING - MAIN, UPPER - E800/860 - BLK

9 A6007251 RAILING - UPPER INBOARD - BLK
10 A6014411 RAILING, UPPER MAIN-BLK



E1030 Upper Railings 148

A 

B 

C 

D 

8 

7 

8 

9 

10

PLATFORM SHOWN FOR REFERENCE
AND IS NOT INCLUDED IN THIS ASSY

DETAIL A
SCALE 1 : 4 

2 

5 

6 

4 

DETAIL B
SCALE 1 : 3 

TYP RAILING BOLT ON HDW 

1 

3 

DETAIL C
SCALE 1 : 4 

5 

6 5 

6 

2 

DETAIL D
SCALE 1 : 4 

6 

5 

2 

4 

E1030 Upper Railings
Part No. 601440



Qty. DescriptionPart No.Item

1 2500034 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL

Adjustable Front Conveyor Rest

149

Item Qty. Part No. Description

2 2501016 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
3 2501424 BOLT, CARRIAGE - 3/4 X 2 1/2 IN UNC GR5 PL
4 2501898 SCREW, COUNTERSUNK - 1/4-20 X 1 IN - ZINC
5 2504006 NUT, FLANGE - 3/8 UNC PL

6 2504518 NUT, HEX 3/4 UNC GR5 PL
7 2505078 NUT, LOCK - 1/4 UNC - STOVER - PL
8 25055212 WASHER, FLAT 3/4IN GR8 PL

9 6005692 PAD, WEAR 3/8 IN - CONVEYOR CRADLE - UHMW
10 A6009691 CONVEYOR CRADLE - BLK
11 A6013611 FRT CONV BEAM-ADJUST-BLK
12 A6013651 FRT CONV TRANSPORT REST-BLK



Adjustable Front Conveyor Rest 150

11

3 

8 

6 

1 

8 

8 

6 

9 

9 

4 

10

12

2 

7 

5 

Adjustable Front Conveyor Rest
Part No. 601360



Qty. DescriptionPart No.Item

1 2500036 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL

E860 Rear Conveyor Rest

151

Item Qty. Part No. Description

2 2501016 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
3 2501898 SCREW, COUNTERSUNK - 1/4-20 X 1 IN - ZINC
4 2504006 NUT, FLANGE - 3/8 UNC PL
5 2504516 NUT, HEX 3/4 UNC GR5 PL

6 2505078 NUT, LOCK - 1/4 UNC - STOVER - PL
7 2505526 WASHER, FLAT 3/4IN GR8 PL
8 6005692 PAD, WEAR 3/8 IN - CONVEYOR CRADLE - UHMW

9 A6007311 REAR TRANSPORT REST - BLK
10 A6009691 CONVEYOR CRADLE - BLK



E860 Rear Conveyor Rest 152

8 

3 

3 

8 

102 

6 

6 

4 

9 

1 

7 

5 

E860 Rear Conveyor Rest
Part No. 600730



Qty. DescriptionPart No.Item

1 2500036 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL

E1030 Rear Conveyor Rest

153

Item Qty. Part No. Description

2 2501016 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
3 2501898 SCREW, COUNTERSUNK - 1/4-20 X 1 IN - ZINC
4 2504006 NUT, FLANGE - 3/8 UNC PL
5 2504516 NUT, HEX 3/4 UNC GR5 PL

6 2505078 NUT, LOCK - 1/4 UNC - STOVER - PL
7 2505526 WASHER, FLAT 3/4IN GR8 PL
8 6005692 PAD, WEAR 3/8 IN - CONVEYOR CRADLE - UHMW

9 A6009691 CONVEYOR CRADLE - BLK
10 A6015091 CONV REST,REAR,E1030-BLK



E1030 Rear Conveyor Rest 154

8 

3 

3 

8 

9 2 

6 

6 

4 

10

1 

7 

5 

E1030 Rear Conveyor Rest
Part No. 601508



Qty. DescriptionPart No.Item

1 2225742 NUT, LOCK - #10-32 - NYLOC - PL

E860 Conveyor

155

Item Qty. Part No. Description

2 2500366 BOLT, HEX 3/8 X 1 IN GR5 PL
3 2503572 BUSH, 3/4 OD X 0.38 ID X 3/8 IN - PL
4 2504004 NUT, FLANGE - 3/8 UNC PL
5 2505574 WASHER, FLAT - 3/8 IN GR8 PL

6 2506332 SCREW, MACHINE 10-32 X 1 IN - PLATED
7 2506872 WASHER, 1/2" RD BKUP 3/16 RIVET - STEEL
8 2506991 MANUAL HOLDER TUBE

9 6005211 MANIFOLD,HYD-CONV
10 6007301 ASSY,CONV REST,REAR
11 6007521 ASSY,CONV ACCESSORIES
12 6007551 ASSY,CONV ARMS

13 6009701 ASSY,PIPES & CLAMPS-CONV-SME
14 6010281 ASSY,RECEIVER-WIRELESS-CONV
15 6013601 ASSY,CONV REST,FRT-ADJUSTABLE

16 A4031401 SHEET, FRMD, 10 GA - MANUAL HOLDER BRACKET - BLK
17 A6010391 VALVE COVER-BLK



E860 Conveyor 156

A 

11

15

10

12

DETAIL A
SCALE 1 : 6 

9 

3 

2 

6 

14

7 
1 

2 

5 

16
8 

17 4 

2 

3 

NOTE: REFER TO 600970 DWG FOR ASSEMBLY OF HOSE CLAMPS AND STEEL LINE

E860 Conveyor
Part No. 600700



Qty. DescriptionPart No.Item

1 2225742 NUT, LOCK - #10-32 - NYLOC - PL

E1030 Conveyor

157

Item Qty. Part No. Description

2 2500366 BOLT, HEX 3/8 X 1 IN GR5 PL
3 2503572 BUSH, 3/4 OD X 0.38 ID X 3/8 IN - PL
4 2504004 NUT, FLANGE - 3/8 UNC PL
5 2505574 WASHER, FLAT - 3/8 IN GR8 PL

6 2506332 SCREW, MACHINE 10-32 X 1 IN - PLATED
7 2506872 WASHER, 1/2" RD BKUP 3/16 RIVET - STEEL
8 2506991 MANUAL HOLDER TUBE

9 6005211 MANIFOLD,HYD-CONV
10 6007521 ASSY,CONV ACCESSORIES
11 6007551 ASSY,CONV ARMS
12 6009701 ASSY,PIPES & CLAMPS-CONV-SME

13 6010281 ASSY,RECEIVER-WIRELESS-CONV
14 6015081 ASSY,CONV REST,REAR-E1030
15 6015241 ASSY,CONV REST,FRT-ADJUSTABLE

16 A4031401 SHEET, FRMD, 10 GA - MANUAL HOLDER BRACKET - BLK
17 A6010391 VALVE COVER-BLK



E1030 Conveyor 158

A 

10

11

15

14

RAILS SHOWN 
FOR REFERENCE 

DETAIL A
SCALE 1 : 8 

9 

3 

2 

6 

13

7 

1 

2 5 

16

8 

17

4 

NOTE: REFER TO 600970 DWG FOR ASSEMBLY OF HOSE CLAMPS AND STEEL LINE

E1030 Conveyor
Part No. 601408



Qty. DescriptionPart No.Item

1 2500078 BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL

Conveyor Arms

159

Item Qty. Part No. Description

40 X6008193 DOM-2 1/4X.368W-PIN RETAINER

2 2500122 BOLT, HEX 1/2 X 5 IN GR5 PL
3 2500232 BOLT,HEX-1/2X3 UNC GR5 PL
4 2500363 BOLT, HEX 3/8 X 1 IN GR5 PL
5 2500723 BOLT, HEX 3/8 X 3 IN GR5 PL

6 2503241 PIN, COTTER 1/4 X 2 1/2
7 2503291 PIN, CLEVIS - 1" DIA X 7" USABLE LENGTH
8 2505028 NUT, LOCK - 7/8 UNC - STOVER - PL

9 2505033 NUT, LOCK - 3/8 UNC - STOVER - PL
10 2505049 NUT, LOCK - 1/2 UNC - STOVER - PL
11 2505538 WASHER, FLAT 7/8IN GR8 PL
12 2505566 WASHER, FLAT - 1/2 IN - PL

13 2505579 WASHER, FLAT - 3/8 IN GR8 PL
14 2505603 WASHER,FLAT-1 1/2IN-PL
15 2505775 BOLT, HEX 1/2 X 4 IN UNC GR5 PL

16 2505986 PIN, CYLINDER - 1 X 3 IN EFF. c/w CLIP PINS
17 25061012 PIN, COTTER 3/16 X 2 1/2 - BENT
18 2506282 BUSH, SLEEVE - PLASTIC - 3ID X 3 3/16OD X 2 IN
19 25065613 GREASE FITTING - STRAIGHT - 1/8 NPT

20 2507304 GREASE FITTING - 90 DEG - 1/8 NPT
21 2507581 COLLAR, SFT 1 1/4 IN - 2PC
22 2585102 CYL, HYD 3 X 24 IN - WING LIFT
23 2585491 CYL, HYD 3 X 8 IN - ACTIVE WING

24 2585501 CYL, HYD 2 1/2 X 8 IN
25 5011781 PAD, WEAR 1/4 IN - UHMW - CONVEYOR PIVOT
26 6008172 ARM WEAR DISC,UHMW,1/4"

27 A6007531 CONV BASE PIVOT-BLK
28 A6007601 CONV MAIN ARM-BLK
29 A6007701 PAR CONV LIFT BASE-BLK
30 A6007802 LOW PAR ARM-CONV LIFT-BLK

31 A6007871 UP PAR ARM-CONV-BLK
32 A6008141 PIN HEAD,CONV TILT CYL-BLK
33 A6008151 CONV PIN LOCK-BLK

34 A6013765 CONVEYOR SPACER-BLK
35 A6015851 CONV TILT PIVOT-BLK
36 A6015881 UP PAR CONV LIFT PIVOT-BLK
37 X6008052 PIVOT PIN,1.5IN-CONV-PLD

38 X6008101 PIN,PAR CONV LIFT-PLD
39 X6008121 PIN-CONV TILT CYL-PLD

41 X6008201 PIVOT PIN,1.5IN-CONV-PLD
42 X6008232 PIN,PAR CONV LIFT-PLD
43 X6008522 PIN,PAR CONV LIFT-PLD
44 X6015831 CONV SWING SFT-PLD
45 X6015841 RETAIN COLLAR-3 INCH PIN-PLD



Conveyor Arms 160

MAIN ARM ASSEMBLY 

1617

17

16

17

17

37

22

26

14

40

13
9 

13

5 

3 

34

7 

12
10

33

16

17

17

21

22

21

4 13

USE (        ) AS REQUIRED

TO MAINTAIN ARM 

CLEARANCE TO TANKS 37

26

1 

16 17

17 8 

11

19

19

19

149 

13
40

13
5 

28

27

SPACER ZOOMED IN VIEW 

NOTE: FIVE SPACERS (        ) ARE 

INCLUDED. IF SPACING IS REQUIRED

ADD SPACER BETWEEN (        ) & (        ), 

IF NOT THEN ADD ON OUTISDE FACE 

OF (        ). AS SHOWN, THREE ARE USED 

FOR SPACING AND TWO ARE NOT.

34

3336

36

34

33

36

SEE NEXT PAGE FOR UPPER ARMS ASSEMBLY

Conveyor Arms
Part No. 600755



Qty. DescriptionPart No.Item

1 2500078 BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL

Conveyor Arms

161

Item Qty. Part No. Description

40 X6008193 DOM-2 1/4X.368W-PIN RETAINER

2 2500122 BOLT, HEX 1/2 X 5 IN GR5 PL
3 2500232 BOLT,HEX-1/2X3 UNC GR5 PL
4 2500363 BOLT, HEX 3/8 X 1 IN GR5 PL
5 2500723 BOLT, HEX 3/8 X 3 IN GR5 PL

6 2503241 PIN, COTTER 1/4 X 2 1/2
7 2503291 PIN, CLEVIS - 1" DIA X 7" USABLE LENGTH
8 2505028 NUT, LOCK - 7/8 UNC - STOVER - PL

9 2505033 NUT, LOCK - 3/8 UNC - STOVER - PL
10 2505049 NUT, LOCK - 1/2 UNC - STOVER - PL
11 2505538 WASHER, FLAT 7/8IN GR8 PL
12 2505566 WASHER, FLAT - 1/2 IN - PL

13 2505579 WASHER, FLAT - 3/8 IN GR8 PL
14 2505603 WASHER,FLAT-1 1/2IN-PL
15 2505775 BOLT, HEX 1/2 X 4 IN UNC GR5 PL

16 2505986 PIN, CYLINDER - 1 X 3 IN EFF. c/w CLIP PINS
17 25061012 PIN, COTTER 3/16 X 2 1/2 - BENT
18 2506282 BUSH, SLEEVE - PLASTIC - 3ID X 3 3/16OD X 2 IN
19 25065613 GREASE FITTING - STRAIGHT - 1/8 NPT

20 2507304 GREASE FITTING - 90 DEG - 1/8 NPT
21 2507581 COLLAR, SFT 1 1/4 IN - 2PC
22 2585102 CYL, HYD 3 X 24 IN - WING LIFT
23 2585491 CYL, HYD 3 X 8 IN - ACTIVE WING

24 2585501 CYL, HYD 2 1/2 X 8 IN
25 5011781 PAD, WEAR 1/4 IN - UHMW - CONVEYOR PIVOT
26 6008172 ARM WEAR DISC,UHMW,1/4"

27 A6007531 CONV BASE PIVOT-BLK
28 A6007601 CONV MAIN ARM-BLK
29 A6007701 PAR CONV LIFT BASE-BLK
30 A6007802 LOW PAR ARM-CONV LIFT-BLK

31 A6007871 UP PAR ARM-CONV-BLK
32 A6008141 PIN HEAD,CONV TILT CYL-BLK
33 A6008151 CONV PIN LOCK-BLK

34 A6013765 CONVEYOR SPACER-BLK
35 A6015851 CONV TILT PIVOT-BLK
36 A6015881 UP PAR CONV LIFT PIVOT-BLK
37 X6008052 PIVOT PIN,1.5IN-CONV-PLD

38 X6008101 PIN,PAR CONV LIFT-PLD
39 X6008121 PIN-CONV TILT CYL-PLD

41 X6008201 PIVOT PIN,1.5IN-CONV-PLD
42 X6008232 PIN,PAR CONV LIFT-PLD
43 X6008522 PIN,PAR CONV LIFT-PLD
44 X6015831 CONV SWING SFT-PLD
45 X6015841 RETAIN COLLAR-3 INCH PIN-PLD



Conveyor Arms 162

A 

B 

J 

UPPER ARMS ASSEMBLY 

19

19

19

29

42

38

23

31

30
30

42

43

43

19

19

19

19

41

25

18

44

18

39

6 

32

24

19

19
19 14 40

13
9 

13

5 

16
1717

35

36

PRESS BUSHINGS

(       ) INTO (       )  

BEFORE INSERTING PIN

18 36

ATTACH TO 
CONVEYOR

PIN THRU
CONVEYOR LUGS 

DETAIL A
SCALE 1 : 3 

15

10

DETAIL B
SCALE 1 : 3 

16
17

17

20

20

20

20
DETAIL J

SCALE 1 : 3 

10

12

45

12

2 

FASTENERS TYP FOR 
TOP PIN CONNECTION

Conveyor Arms
Part No. 600755



Qty. DescriptionPart No.Item

1 2565452 DUCT, SPIRAL - 12 IN - PUR - BLACK

Conveyor Accessories

163

Item Qty. Part No. Description

2 2566281 CLAMP, TEE BOLT - 12 IN DUCT
3 2572723 WORK LIGHT, LED, DEUTSCH, SINGLE FLOOD
4 2598111 CONVEYOR, KSI, AIRCART - CNVR-1612
5 6004882 ASSY, E-STOP SWITCH



Conveyor Accessories 164

A 

B 

4 

DETAIL A
SCALE 1 : 24

5 

2 

1 

ENSURE E-STOP RAIL IS MOUNTED 
RIGHT SIDE UP 

3 

3 

DETAIL B
SCALE 1 : 18

5 

3 

Conveyor Accessories
Part No. 600752



Qty. DescriptionPart No.Item

1 2500632 BOLT,HEX-5/16X1 3/4 UNC GR5 PL

Conveyor Pipes and Clamps

165

Item Qty. Part No. Description

2 2500842 BOLT, HEX 5/16 X 2 1/2 UNC GR5 PL
3 2503725 BOLT,HEX-5/16X2 1/4 UNC GR5 PL
4 2503733 BOLT,HEX-5/16X2 3/4 UNC GR5 PL
5 2505582 WASHER, FLAT - 5/16 IN - GR8 PL

6 2583922 HOSE CLAMP - COVER PLATE - TCP-3
7 25839813 HOSE CLAMP - 2 HALVES - 1/4" HOSE
8 25839910 HOSE CLAMP - COVER PLATE - 2D

9 2586702 HOSE CLAMP - 2 HALVES - 1/2" LINE
10 2586712 HOSE CLAMP-2 HALVES-5/8" LINE
11 2586725 HOSE CLAMP - 2 HALVES - 1" LINE
12 6006462 LINE, STEEL - HYD 1/2 OD X 50 LOA - 08 JIC F-SW X 08 JIC F-SW

13 6006472 LINE, STEEL - HYD 5/8 OD X 50 LOA - 10 JIC F-SW X 10 JIC F-SW



Conveyor Pipes and Clamps 166

A 

B 

USE DETAIL A
FOR REFERENCE 

C 

DETAIL A
SCALE 1 : 8 

7 

11

7 

7 

8 

8 

3 

4 

DETAIL B
SCALE 1 : 8 

7 
7 

8 
3 

11
6 

1 

DETAIL C
SCALE 1 : 8 

13

13

10

9 
12

12

8 

109 

8 

11
6 

1 8 
3 

7 
7 

5 

2 5 
2 

Conveyor Pipes and Clamps
Part No. 600970



Qty. DescriptionPart No.Item

1 2225742 NUT, LOCK - #10-32 - NYLOC - PL

E-Series Crane

167

Item Qty. Part No. Description

2 2225752 SCREW, MACHINE 10-32 X 3/4 IN - PLATED
3 2500034 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL
4 25000412 BOLT, HEX 3/4 X 2 3/4 UNC GR5 PL
5 2500054 BOLT, HEX 3/4 X 5 1/2 UNC GR5 PL

6 2500364 BOLT, HEX 3/8 X 1 IN GR5 PL
7 2502012 BOLT, U-SQ - 3/4 UNC X 4 ID X 6 IN - 2 IN THD - GR5 PL
8 25045120 NUT, HEX 3/4 UNC GR5 PL

9 2505014 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL
10 25055244 WASHER, FLAT 3/4IN GR8 PL
11 2505574 WASHER, FLAT - 3/8 IN GR8 PL
12 2506872 WASHER, 1/2" RD BKUP 3/16 RIVET - STEEL

13 6005171 CRANE,KNUCKLE BOOM-BLK
14 6005401 MANIFOLD,HYD-CRANE
15 6010291 ASSY,RECEIVER,WIRELESS-CRANE

16 A6009011 CRANE BRACE-BLK
17 A6009051 CRANE BASE,REARBULK TANK-BLK



E-Series Crane 168

A 

8 
10

4 

8 

4 10

10

7 

10

8 

5 

10

9 

13

14

8 

10

3 

16

17

10

DETAIL A
SCALE 1 : 8 

1 

12

2 
11

6 

15

NOTE: REFER TO 601215 DRAWING FOR PLACEMENT 

OF STEEL LINES FOR CRANE

E-Series Crane
Part No. 600900



Qty. DescriptionPart No.Item

1 2500018 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL

9 Zone Fan Assembly

169

Item Qty. Part No. Description

2 2500631 BOLT,HEX-5/16X1 3/4 UNC GR5 PL
3 2500971 BOLT, HEX 5/16 X 3 1/4 UNC GR5 PL
4 25010112 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
5 25033916 NUT, HEX - 1/4 UNC - THIN - SS

6 25036116 BOLT, CARRIAGE - 1/4 UNC X 1 IN - SS
7 25040012 NUT, FLANGE - 3/8 UNC PL
8 2504508 NUT, HEX 1/2 UNC GR5 PL

9 25050716 NUT, LOCK - 1/4 UNC - STOVER - PL
10 2505371 CLAMP,LOOP-1 1/8INSULATED
11 2505558 WASHER, FLAT - 1/2 IN - GR8 - PL
12 25055916 WASHER, FLAT - 1/4 IN PL

13 2558902 FAN, TF100 - CW - 19CC MOTOR
14 2583902 HALF HOSE CLAMP - 2 HALVES - 1/2" HOSE - 322/22
15 2583922 HOSE CLAMP - COVER PLATE - TCP-3

16 2583941 HOSE CLAMP - 2 HALVES - 3/4" HOSE - 428,5 / 28,5 PAH
17 60040512 GASKET,FOAM-1/16IN-1/4IN
18 6010782 PRECLEANER,AIR-3IN
19 A6014992 INLET,PRECLEANER-3IN-BLK

20 A6015302 MANIFOLD-3Z TO 9Z-BLK



9 Zone Fan Assembly 170

A 

NOTE: BOTH FAN ASSEMBLIES ARE IDENTICAL, WITH THE EXCEPTION OF THE HOSE CLAMPS

APPLY 256579 CELLTITE SPONGE ALONG THE SQUARE CUTOUT, 
USE RTV SILICONE TO CONNECT ALL CORNER JOINTS (TYP FOR BOTH FANS) 

CROSSMEMBER SHOWN 
FOR REFERENCE 

4 
6 

14 15
2 

19

12
9 

20

16
14

10
3 

1 

13

18

5 
17

6 
5 

15

DETAIL A
SCALE 1 : 4 

11

8 

7 

9 Zone Fan Assembly
Part No. 601303



Qty. DescriptionPart No.Item

1 2500018 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL

8 Zone Fan Assembly

171

Item Qty. Part No. Description

2 2500631 BOLT,HEX-5/16X1 3/4 UNC GR5 PL
3 2500971 BOLT, HEX 5/16 X 3 1/4 UNC GR5 PL
4 25010112 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
5 25033916 NUT, HEX - 1/4 UNC - THIN - SS

6 25036116 BOLT, CARRIAGE - 1/4 UNC X 1 IN - SS
7 25040012 NUT, FLANGE - 3/8 UNC PL
8 2504508 NUT, HEX 1/2 UNC GR5 PL

9 25050716 NUT, LOCK - 1/4 UNC - STOVER - PL
10 2505371 CLAMP,LOOP-1 1/8INSULATED
11 2505558 WASHER, FLAT - 1/2 IN - GR8 - PL
12 25055916 WASHER, FLAT - 1/4 IN PL

13 2558902 FAN, TF100 - CW - 19CC MOTOR
14 2583902 HALF HOSE CLAMP - 2 HALVES - 1/2" HOSE - 322/22
15 2583922 HOSE CLAMP - COVER PLATE - TCP-3

16 2583941 HOSE CLAMP - 2 HALVES - 3/4" HOSE - 428,5 / 28,5 PAH
17 60040512 GASKET,FOAM-1/16IN-1/4IN
18 6010782 PRECLEANER,AIR-3IN
19 A6014972 MANIFOLD,4 TO 8Z-BLK

20 A6014992 INLET,PRECLEANER-3IN-BLK



8 Zone Fan Assembly 172

A 

16
14

10
3 

13

14
15

2 

APPLY 256579 CELLTITE SPONGE ALONG THE SQUARE CUTOUT, 
USE RTV SILICONE TO CONNECT ALL CORNER JOINTS (TYP FOR BOTH FANS) 

CROSSMEMBER SHOWN 
FOR REFERENCE 

4 

1 

19

18

6 

6 
175 

5 

20

12

9 

15
DETAIL A

SCALE 1 : 4 

11

8 

7 

8 Zone Fan Assembly
Part No. 601100



Qty. DescriptionPart No.Item

1 2500018 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL

7 Zone Fan Assembly

173

Item Qty. Part No. Description

2 2500631 BOLT,HEX-5/16X1 3/4 UNC GR5 PL
3 2500971 BOLT, HEX 5/16 X 3 1/4 UNC GR5 PL
4 25010120 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
5 25040020 NUT, FLANGE - 3/8 UNC PL

6 2504508 NUT, HEX 1/2 UNC GR5 PL
7 2505371 CLAMP,LOOP-1 1/8INSULATED
8 2505558 WASHER, FLAT - 1/2 IN - GR8 - PL

9 2558902 FAN, TF100 - CW - 19CC MOTOR
10 2583902 HALF HOSE CLAMP - 2 HALVES - 1/2" HOSE - 322/22
11 2583922 HOSE CLAMP - COVER PLATE - TCP-3
12 2583941 HOSE CLAMP - 2 HALVES - 3/4" HOSE - 428,5 / 28,5 PAH

13 6005612 PRECLEANER, AIR - 2 IN
14 A6004762 PRECLEANER INLET - BLK
15 A6010602 MANIFOLD-3 TO 7Z-BLK



7 Zone Fan Assembly 174

A 

NOTE: BOTH FAN ASSEMBLIES ARE IDENTICAL, WITH THE EXCEPTION OF THE HOSE CLAMPS

4 4 

10 11 2 
1314

5 

15

12
10

7 
3 

APPLY 256579 CELLTITE SPONGE ALONG THE SQUARE CUTOUT, 
USE RTV SILICONE TO CONNECT ALL CORNER JOINTS (TYP FOR BOTH FANS) 

CROSSMEMBER SHOWN 
FOR REFERENCE 

1 

9 

11

1/2" CLAMPS (       ) EMPTY IF

CRANE IS NOT AN OPTION

10

DETAIL A
SCALE 1 : 4 

8 

6 

5 

B 

APPLY 256581 CELLTITE SPONGE IN SHOWN 
HATCHED AREA, USE RTV SILICONE TO JOIN ENDS 

DETAIL B
SCALE 1 : 4 

NOTE DIRECTION OF PRECLEANER
DISCHARGE PORT7 Zone Fan Assembly

Part No. 601070



Qty. DescriptionPart No.Item

1 2583831 EL, 45D - 08 JIC M X 08 ORB M

Purge System/Alternator Hydraulic Schematic

175

Item Qty. Part No. Description

2 2580013 EL, 90D - 08 JIC M X 08 ORB M
3 2580281 TEE, 08 JIC M X M X M
4 2215811 EL, 90D - 10 JIC F-SW X 10 JIC M
5 2583851 CONNECTOR, 06 ORB M X 08 JIC M

6 2580003 EL, 90D - 08 JIC M X 08 JIC F-SW
7 2580552 CONNECTOR, 08 ORB M X 08 JIC F-SW
8 2580501 CONNECTOR, 08 ORB M X 08 JIC M

9 2580861 VALVE, CHECK - 08 ORB F
10 2588322 HOSE, 5/8 - 2WB X 235 LOA - 10 JIC M X 10 ORB M
11 2588331 HOSE, 5/8 - 2WB X 55 LOA - 10 JIC M X 08 JIC F-SW
12 2588341 HOSE, 5/8 - 2WB X 35 LOA - 10 JIC M X 08 JIC F-SW

13 2588351 HOSE, 1/2 - 2WB X 45 LOA - 10 JIC F-SW X 08 JIC F-SW
14 2588361 HOSE, 1/2 - 2WB X 10 LOA - 08 JIC F-SW X 08 JIC F-SW
15 2588371 HOSE, 1/2 - 2WB X 20 LOA - 08 JIC F-SW X 08 JIC F-SW

- 2580790 COUPLER, MALE - PIONEER - 10 ORB F
- 2585170 MTR,HYD-8CC-3/4 O/PUT
- 2587340 MANIFOLD,HYD
- 6012130 LINE,FRMD STEEL-HYD 5/8OD



Purge System/Alternator Hydraulic Schematic 176

3 

2 

1 

TEE FROM FAN
CASE DRAIN

2 

1 

2 

2 

3 

4 

5 

6 

6 

7 

7 6 8 

9 

601213

10

11

12

13

14

15

PART NUMBERED BALLOONS NOT INCLUDED 
IN THIS KIT, BUT STILL NEED TO BE INSTALLED
AT THIS LEVEL 

258734

258517

258079

Purge System/Alternator Hydraulic Schematic
Part No. 601203



Qty. DescriptionPart No.Item

1 2216156 CONNECTOR, 10 JIC M X 12 ORB M

Conveyor Hydraulic Schematic

177

Item Qty. Part No. Description

2 2580531 CONNECTOR, 08 ORB M X 06 JIC M
3 2580518 CONNECTOR, 06 ORB M X 06 JIC M
4 2580411 PLUG, 06 ORB M
5 2580026 EL, 90D - 06 JIC M X 06 ORB M

6 2216161 EL, TUBE 90D - 06 JIC M X 06 JIC F
7 2579762 CONNECTOR, 06 JIC M X 06 JIC F - .031 ORIFICE
8 2579862 CONNECTOR, 06 JIC M X 06 JIC F - .020 ORIFICE

9 2215814 EL, 90D - 10 JIC F-SW X 10 JIC M
10 2216174 EL, 90D - 08 JIC M X 06 JIC F
11 2580971 BREATHER, 06ORB M - SINTERED BRONZE
12 2588101 HOSE, 3/8 - 2WB X 36 LOA - 06 JIC F-SW X NONE

13 2588112 HOSE, 5/8 - 2WB X 58 LOA - 10 JIC F-SW X 10 JIC F-SW
14 2588122 HOSE, 1/4 - 2WB X 55 LOA - 06 JIC F-SW X 06 JIC F-SW
15 2588132 HOSE, 5/8 - 2WB X 212 LOA - 10 JIC M X 10 JIC F-SW

16 2588142 HOSE, 1/4 - 2WB X 212 LOA - 06 JIC M X 06 JIC F-SW
17 2588151 HOSE, 1/4 - 2WB X 217 LOA - 06 JIC F-SW X 06 JIC F-SW
18 2588162 HOSE, 1/4 - 2WB X 133 LOA - 06 JIC F-SW X 06 JIC F-SW
19 2588172 HOSE, 1/4 - 2WB X 64 LOA - 06 JIC M X 06 JIC F-SW

20 2588182 HOSE, 1/2 - 2WB X 88 LOA - 10 JIC M X 08 JIC M



Conveyor Hydraulic Schematic 178

1A 1B 2A 2B 3A 3B 4A 4B

B
E

LT
-R

B
E

LT
-P P 

R 

C
O

N
-P

 

C
O

N
-R

 

G
N

D
 

OUTER ARM 
CYLINDER

LIFT
CYLINDER

HOPPER TILT 
CYLINDER

INNER ARM 
CYLINDER

CONNECT TO CONVEYOR HOSES.
BELT-R HOSE CONNECTS TO CHECK 
VALVE HOSE ON HYDRAULIC MOTOR 

1A - OUTER ARM OUT

1B - OUTER ARM IN 

2A - INNER ARM OUT

2B - INNER ARM IN 

3A - ARM UP 

3B - ARM DOWN 

4A - HOPPER UP

4B - HOPPER DOWN

STEEL LINES AND HYDRAULIC MANIFOLDS 
SHOWN, BUT NOT INCLUDED IN THIS KIT 

600647

600646

600521

4 1 

2 

12

1 

13

5 

8

5 

19

10

20

9 9 

10

16

15

8 
5 5 

18

7 6 
3 11

17

5 
8 

5 

14

3 3 3 3 3 3 1 1 

NOTE: REFER TO "CONVEYOR PIPES AND CLAMPS" 600970
FOR HOSE CLAMP AND HYD LINE SPECIFICATIONS 

600522

Conveyor Hydraulic Schematic
Part No. 601200



Qty. DescriptionPart No.Item

1 2216186 CONNECTOR, 05 JIC M X 06 JIC F

Crane Hydraulic Schematic

179

Item Qty. Part No. Description

2 2588926 CONNECTOR, 06 ORB M X 06 JIC M - .031 ORIFICE
3 2580022 EL, 90D - 06 JIC M X 06 ORB M
4 2586782 TEE, 10 JIC F-SW X 10 JIC M X 10 JIC M - RUN
5 2588192 HOSE, 1/2 - 2WB X 34 LOA - 10 JIC F-SW X 10 JIC M

6 2588202 HOSE, 1/2 - 2WB X 174 LOA - 06 JIC F-SW X 10 JIC M
- 6005400 MANIFOLD,HYD-CRANE
- 6012100 LINE,FRMD STEEL-HYD 5/8OD



Crane Hydraulic Schematic 180

SUPPLY U
P

RETURN

D
O

W
N

C
W

C
C

W
 

E
X

T
E

N
D

R
E

T
R

A
C

T
 

2 

1 

3 

3 

6 

5 
4 

4 

TEE INTO CON-R

TEE INTO CON-P

STEEL LINES AND HYDRAULIC MANIFOLD
SHOWN, BUT NOT INCLUDED IN THIS KIT 

600540

601210

Crane Hydraulic Schematic
Part No. 601201



Qty. DescriptionPart No.Item

1 2580524 CONNECTOR, 12 ORBM X 12 JIC M

Fans Hydraulic Schematic

181

Item Qty. Part No. Description

2 2216204 EL, 45D - 08 JIC M X 08 ORB M
3 2580022 EL, 90D - 06 JIC M X 06 ORB M
4 2216198 EL, 45D - 12 JIC M X 16 ORB M
5 2586781 TEE, 10 JIC F-SW X 10 JIC M X 10 JIC M - RUN

6 2586791 TEE, 10 JIC M X 10 JIC M X 10 JIC M
7 2215811 EL, 90D - 10 JIC F-SW X 10 JIC M
8 2216231 CONNECTOR, 10 JIC M X 08 ORB M

9 2588212 HOSE, 3/4 - 2WB X 140 LOA - 12 JIC F-SW X 16 JIC M
10 2588221 HOSE, 1/2 - 2WB X 148 LOA - 06 JIC F-SW X 10 JIC M
11 2588232 HOSE, 3/4 - 2WB X 105 LOA - 12 JIC F-SW X 16 JIC M
12 2588241 HOSE, 1/2 - 2WB X 113 LOA - 06 JIC F-SW X 10 JIC M

13 2588254 HOSE, 3/4 - 2WB X 35 LOA - 12 JIC F-SW X 16 ORFS M
14 2588264 HOSE, 3/4 - 2WB X 27 LOA - 12 JIC F-SW X 16 ORFS M
15 2588272 HOSE, 1/2 - 2WB X 30 LOA - 08 JIC F-SW X 10 JIC M

16 2588284 HOSE, 3/4 - 2WB X 235 LOA - 12 ORB M X 16 ORFS M
17 2588292 HOSE, 1/2 - 2WB X 150 LOA - 08 JIC F-SW X 10 JIC M
18 2588302 HOSE, 1/2 - 2WB X 8 LOA - 10 JIC F-SW X 10 JIC M
19 2588311 HOSE, 3/4 - 2WB X 225 LOA - 10 JIC F-SW X 10 JIC F-SW



Fans Hydraulic Schematic 182

CASE 1

CASE 2

F1-R

F1-P

F2-R

F2-P

CASE 1 CASE 2
P1

R1

P2

R2

B 

C 

A 

B 

C 

A 

FRONT HITCH CLAMP BLOCK HOSE ORIENTATION
(VIEW FROM REAR OF CART)

FAN FAN 

CASE

ALT ALT 

LIGHT 
HARNESS 

RATE
CONTROL 
HARNESS 

FAN FAN 

1 1 

2 

4 4 

2 

5 
6 

7 

8 

9 

10

11

12

1413

15

14

13

16

17

18

19

600522

601211

601210

601212

601213

PART NUMBERED BALLOONS NOT
INCLUDED IN THIS KIT, BUT STILL NEED
TO BE INSTALLED AT THIS LEVEL 

257970

258809

3 

Fans Hydraulic Schematic
Part No. 601202



24V Motor Power Harnesses 183

S.No Wire No Colour Size Wire Length (mm) From End 1 Pin End 1 To End 2 Pin End 2 
1 GND BK 10 2765 TANK 1 24V 2 NEGATIVE1 
2 PWR1 RD 10 350 40A FUSE A POSITIVE 1 
3 PWR2 RD 10 2610 TANK 1 24V 1 40A FUSE B 

BACK

1 

Cav. Wire Colour Ga. 
1 PWR1 RD 10

POSITIVE

BACK

A B 

Cav. Wire Colour Ga. 
A PWR1 RD 10
B PWR2 RD 10

40A FUSE

INSTALL 40A FUSE

12085030

1x 46034 - Metri-Pack Weather-Proof Cap Cover Black 
1x 0287040.PXCN - 40 AMP BLADE FUSE 
50.8mm- 22216 - 1 INCH DW SHRINK TUBE 

BACK

1 2 

Cav. Wire Colour Ga. 
1 PWR2 RD 10
2 GND BK 10

TANK 1 24V

ATP SERIES

BACK

1 Cav. Wire Colour Ga. 
1 GND BK 10

NEGATIVE

TANK 1 24V

NEGATIVE
152.40

POSITIVE

15
2.

40

2235.20 50.80 

40A FUSE

5
0

.8
0

 

MANUFACTURING TABLE 

24V Motor Power Harnesses
Part No. 602017 - Tank 1
Part No. 602018 - Tank 2
Part No.
Part No.
Part No.

602019 - Tank 3
602020 - Tank 4
602047 - Tank 5



Air Pressure Harnesses 184

BACK

A B 

C 

Cav. Wire Colour Ga. 
A 12V3 RD 18
B GND3 BK 18
C PURGE-P YE 18

T1-PURGE P

A B 
GND1 GND2

GND3

Cav. Wire Colour Ga. 

X 
GND1 BK 18
GND2 BK 18
GND3 BK 18

SP2 

A B 
12V1 12V2

12V3

Cav. Wire Colour Ga. 

X 
12V1 RD 18
12V2 RD 18
12V3 RD 18

SP1 

BACK

1 

2 3 

4 

Cav. Wire Colour Ga. 
1 12V1 RD 18
2 GND1 BK 18
3 TANK-P GN 18
4 PURGE-P YE 18

TANK 1 PRESSURES

BACK

A B 

C 

Cav. Wire Colour Ga. 
A 12V2 RD 18
B GND2 BK 18
C TANK-PGN 18

T1-TANK P 

TANK 1 PRESSURES

812.80

T1-TANK P 

914.40

T1-PURGE P

457.20

SP2 SP1 

(711.2) (50.8) (50.8)

Air Pressure Harnesses
Part No. 602012 - Tank 1
Part No. 602013 - Tank 2
Part No.
Part No.
Part No.

602014 - Tank 3
602015 - Tank 4
602046 - Tank 5



Signal Light Harness 185

S.No Wire No Colour Size Wire Length (mm) From End 1 To End 2
1 L-SIG-GND WH 16 3755 L-SIG-LT L-SIGNAL-LT 

2 L-SIG-PWR YE 16 3755 L-SIG-LT L-SIGNAL-LT 

BACK

1 2 

Cav. Wire Clr Ga. 
1 L-SIG-PWR YE 16
2 L-SIG-GND WH 16

L-SIG-LT

BACK

A B 

Cav. Wire Clr Ga. 
A L-SIG-GND WH 16
B L-SIG-PWR YE 16

L-SIGNAL-LT 

L-SIG-LT

L-SIGNAL-LT 

3429.00 

Signal Light Harness
Part No. 602001 - Left
Part No. 602002 - Right



Tail / Brake Lights Harness 186

S.No Wire No Colour Size Wire Length (mm) From End 1 Pin End 1 To End 2 Pin End 2 
1 BRK-LT5 RD 16 1835 SP-BRK X BRK/TAIL A 
2 BRK-LT5-1 RD 16 1610 SP-BRK X LEFT TAIL B 
3 BRK-LT5-2 RD 16 3085 SP-BRK X RIGHT TAILB 
4 LGND5 WH 16 1445 SP-LGND1 X BRK/TAIL C 
5 LGND5-1 WH 16 1995 SP-LGND1 X LEFT TAIL A 
6 LGND5-2 WH 16 3315 SP-LGND1 X RIGHT TAILA 
7 TAIL-LT5 BR 16 1565 SP-TAIL2 X BRK/TAIL B 
8 TAIL-LT5-1 BR 16 1880 SP-TAIL2 X LEFT TAIL C 
9 TAIL-LT5-2 BR 16 3200 SP-TAIL2 X RIGHT TAILC 

BACK

A B 

C 

Cav. Wire Clr Ga. 
A BRK-LT5 RD 16
B TAIL-LT5 BR 16
C LGND5 WH 16

BRK/TAIL

BACK

A B C 

Cav. Wire Clr Ga. 
A LGND5-2 WH 16
B BRK-LT5-2 RD 16
C TAIL-LT5-2 BR 16

RIGHT TAIL

12015793

A B 
BRK-LT5 BRK-LT5-1 

BRK-LT5-2 

Cav. Wire Colour Gauge 

X 
BRK-LT5 RD 16
BRK-LT5-1 RD 16
BRK-LT5-2 RD 16

SP-BRK

50.8mm- 22204 - 1/4 INCH DW SHRINK TUBE 

A B 
TAIL-LT5 TAIL-LT5-1

TAIL-LT5-2

Cav. Wire Colour Gauge 

X 
TAIL-LT5 BR 16
TAIL-LT5-1 BR 16
TAIL-LT5-2 BR 16

SP-TAIL2

A B 
LGND5 LGND5-1 

LGND5-2 

Cav. Wire Colour Gauge 

X 
LGND5 WH 16
LGND5-1 WH 16
LGND5-2 WH 16

SP-LGND1

BACK

A B C 

Cav. Wire Clr Ga. 
A LGND5-1 WH 16
B BRK-LT5-1 RD 16
C TAIL-LT5-1 BR 16

LEFT TAIL 

BRK/TAIL

1625.60 

LEFT TAIL 

13
21

.0
0 

RIGHT TAIL

2642.00 

SP-BRKSP-TAIL2SP-LGND1

(1277.27) (116.11) (116.11) (116.11)

Tail/Brake Light Harness
Part No. 602003



Work Lights Harness - Right 187

BACK

1 2 

Cav. Wire Clr Ga. 
1 L81-PWR RD 18
2 L81-GND BK 18

L8-1

SEED METERS 1 

BACK

A B 

C 

Cav. Wire Clr Ga. 
A CONV-PWRRD 14
B CONV-GNDBK 14
C SW2-2 RD 20

RH LIGHTS 

BACK

1 2 

Cav. Wire Clr Ga. 
1 L10-PWR RD 18
2 L10-GND BK 18

L10 

SEED METERS 4 
BACK

1 2 

Cav. Wire Clr Ga. 
1 L82-PWR RD 18
2 L82-GND BK 18

L8-2

SEED METERS 2 

BACK

1 2 

Cav. Wire Colour Ga. 
1 24V-PWR RD 18
2 24V-GND BK 18

METER LIGHTS 24V

BACK

1 2 

Cav. Wire Clr Ga. 
1 CONV-PWRRD 14
2 CONV-GND BK 14

CONVEYOR WL 

BACK

1 2 

Cav. Wire Clr Ga. 
1 SW2-2 RD 20

WORKLIGHT CTRL

BACK

1 2 

Cav. Wire Clr Ga. 
1 L9-PWR RD 18
2 L9-GND BK 18

L9

SEED METERS 3 

CONVEYOR WL 

101.60

WORKLIGHT CTRL

1
0

1
.6

0

304.80
SP-PWR3 

1
0

1
.6

0

L8-1

508.00

SP-GND3 

L8-2

50
8.

00

1727.20 

L9

6
0

9
.6

0

RH LIGHTS 

METER LIGHTS 24V

1
0

1
.6

0

2565.40 1320.80 

L10 

6
0

9
.6

0

(1554.48) (172.72)(242.89) (2322.51) 

Work Lights Harness - Right
Part No. 602004



Work Lights Harness - Upper 188

BACK

1 2 Cav. Wire Clr Ga. 
1 L4-PWR RD 18
2 L4-GND BK 18

L4

WALKWAY 1 

BACK

1 2 

Cav. Wire Clr Ga. 
1 L5-PWR RD 18
2 L5-GND BK 18

L5

WALKWAY 2 

BACK

1 2 

Cav. Wire Clr Ga. 
1 L3-PWR RD 18
2 L3-GND BK 18

L3

STAIRCASE LIGHT 1 

BACK

1 2 

Cav. Wire Clr Ga. 
1 UP-PWRRD 14
2 UP-GND BK 14

UPPER LIGHTS

BACK

1 2 

Cav. Wire Clr Ga. 
1 L9-PWR RD 18
2 L9-GND BK 18

L9

STAIRCASE LIGHT 2 

BACK

1 2 Cav. Wire Clr Ga. 
1 L7-PWR RD 18
2 L7-GND BK 18

L7

LOADING AREA 2

BACK

1 2 

Cav. Wire Clr Ga. 
1 L6-PWR RD 18
2 L6-GND BK 18

L6

LOADING AREA 1

UPPER LIGHTS

4826.00 

91
4.

40

SP-GND2 

L4

304.80

L3

30
4.

80

SP-PWR2 
3454.00 

L7

50
.8

0 

L6

812.80

L5

3860.80 
SP-GND1 SP-PWR1 

304.802438.40 

L9

18
28

.8
0 

(2663.78) (316.09)(474.13)

(73.15) (231.65) (4246.88) (579.12)

Work Lights Harness - Upper
Part No. 602005



Work Lights Harness - Main 189

BACK

A B 

Cav. Wire Clr Ga. 
A WL-PWR1 RD 10
B WL-PWR2 RD 10

FUSE

BACK

A B 

C 

Cav. Wire Clr Ga. 
A RH-PWR RD 14
B RH-GND BK 14
C SW2-2 RD 20

RH LIGHTS 

BACK

1 2 

Cav. Wire Clr Ga. 
1 WL-PWR1 RD 10
2 WL-GND BK 10

AC-WORKLT 

BACK

30

85

86

8787a 

Cav. Wire Clr Gauge 
30 RLY-WL-30 RD 10
85 RLY-WL-85 BK 18
86 RLY-PWR RD 10
87
87a RLY-WL-87ARD 18

RLY-WL

BACK

1 2 

Cav. Wire Clr Ga. 
1 SW3-1 RD 20
2 SW3-2 RD 20

WL SW-LH

WITH DUST CAP 

BACK

1 2 

Cav. Wire Clr Ga. 
1 UP-PWRRD 14
2 UP-GND BK 14

UPPER LIGHTS

BACK

1 2 

Cav. Wire Clr Ga. 
1 SW1-1 RD 20
2 SW1-2 RD 20

WL SW1

S
P

-R
LY

 O
U

T

S
P

-S
W

 

SP-GND

SP-PWR

13
72

.0
0 

50
.8

0 

FUSE

50.80 

RLY-WL

50.80 

WL SW1
50

.8
0 

1778.00 

RH LIGHTS 

15
2.

40

50.80 

UPPER LIGHTS

15
2.

40

1524.00 

WL SW-LH

50
.8

0 

AC-WORKLT 

(1610.66) (83.67) (83.67) 

(5
0.

8)
(1

01
.6

) 

(190.5) (1333.5)

Work Lights Harness - Main
Part No. 602006



Work Lights Harness - Meters 190

S.No Wire No Colour Size Wire Length (mm) From End 1 Pin End 1 To End 2 Pin End 2 
1 24V-GND BK 18 5405 METER LIGHTS 24V 2 NEGATIVE1 
2 24V-PWR1 RD 18 350 10 A FUSE A POSITIVE 1 
3 24V-PWR2 RD 18 5255 METER LIGHTS 24V 1 10 A FUSE B 

BACK

1 

Cav. Wire Colour Ga. 
1 24V-GND BK 18

NEGATIVE

3/8 INCH STUD 

BACK

1 

Cav. Wire Colour Ga. 
1 24V-PWR1 RD 18

POSITIVE

3/8 INCH STUD 

BACK

A B 

Cav. Wire Colour Ga. 
A 24V-PWR1 RD 18
B 24V-PWR2 RD 18

10 A FUSE 

INSTALL FUSE AND CAP

BACK

1 2 

Cav. Wire Colour Ga. 
1 24V-PWR2 RD 18
2 24V-GND BK 18

METER LIGHTS 24V

METER LIGHTS 24V

4876.80 50.80 

10 A FUSE 

50
.8

0 

NEGATIVE

152.40

POSITIVE

15
2.

40

Work Lights Harness - Main
Part No. 602007



Clearance Lights Harness - Main 191

ATP 2S

REG. 2S 

REG. 3S 

SHROUD

REG. 2S REG. 2S 

BACK

A B C 

TOWER 

BACK

1 2 

BACK

A B 

C 

BACK

1 2 

BACK

1 

2 

3 

4 

5 

6 

7 

BACK

1 

2 

3 

4 

5 

6 

7 

BACK

1 2 

WITH DUST CAP 

BACK

A B C 

Cav. Plug
A 12010300
B 12010300
C 12010300

ACTUATOR CAP

PLUG CAVITIES AND USE AS CAP

12010717

BACK

1 2 

S
P

-B
R

A
K

E
1 

S
P

-T
A

IL1

S
P

-R
IG

H
T

1 

TRAILER PLUG

9652.00 

CONVEYOR

4
5

7
.2

0

S
P

-LE
F

T
1

6274.00 

SOCKET

3683.00 

LEFT SIGNAL 

304.80

BRAKE ACTUATOR

6
0

9
.6

0

BRAKE/TAIL

30
4.

80

RIGHT SIGNAL 30
4.

80

WORK LIGHTS 

3
0

4
.8

0

ACTUATOR CAP

S
P

-P
W

R
1 

S
P

-G
N

D
1 

S
P

-G
N

D
2 

S
P

-P
W

R
2 

(101.6) (50.8)(50.8)(50.8)(50.8) (3378.2)(50.8) (50.8) (6070.8) (101.6) 

S.No Wire No Colour Size
1 BRAKE-CTL1 BLU 12
2 BRAKE1 WHT RED 14
3 BRAKE2 WHT RED 16
4 BRAKE3 WHT RED 14
5 GND-BRDG BLK 8 
6 GND1 BLK 8 
7 GND2 BLK 14
8 GND3 BLK 16
9 GND4 BLK 12
10 GND5 BLK 14
11 GND6 BLK 16
12 GND7 BLK 10
13 GND8 BLK 8 
14 LEFT1 YLW 14
15 LEFT2 YLW 16
16 LEFT3 YLW 14
17 PWR-BRDG RED 8 
18 RIGHT1 GRN 14
19 RIGHT2 GRN 16
20 RIGHT3 GRN 14
21 SW-PWR1 RED 8 
22 SW-PWR2 RED 14
23 SW-PWR3 RED 12
24 SW-PWR4 RED 10
25 SW-PWR5 RED 8 
26 TAIL1 BRN 14
27 TAIL2 BRN 16
28 TAIL3 BRN 14

Clearance Lights Harness - Main E1030
Part No. 602037



Conveyor Control Harness 192

BACK

A B 

WITH CAP, LANYARD & 10A FUSE

BACK

1 2 

BACK

1 2 

BACK

1 2 

BACK

1 2 

MINI SOCKETS

BACK

1 2 

BACK

1 2 

BACK

1 2 

BACK

1 2 3 4 5 6 

7 8 9 101112

BACK

1 2 

BACK

1 2 

WITH CAP & LANYARD

2 1 

BACK

RESISTOR CAP
BRIDGE RESISTOR BETWEEN CAVITIES

BACK

1 2 

MINI PINS 

BACK

1 2 

BACK

1 2 

BACK

1 2 

BACK

1 2 

BACK

1 2 

BACK

1 2 

BACK

1 2 

RESISTOR

50
.8

0 

152.40

CONVEYOR

WORKLIGHT CTRL

50
.8

0 

CAN 1 

100.00

CAN 2 

10
0.

00

1676.40 
50.80 

50
.8

0 

AUX 12V 

50.80 

REM POWER 

76
.2

0 

REM I/O 

76.20 

300.00

RESISTOR CAP

12
7.

00

127.00

OTR ARM IN

10
1.

60

50.80 

INR ARM IN

10
1.

60

50.80 

ARM DOWN

10
1.

60

50.80 

50.80 

HOPPER DN 

10
1.

60

BELT SPD

100.00

2845.20 

OTR ARM OUT 

10
1.

60

50.80 

INR ARM OUT 

10
1.

60

50.80 

ARM UP

10
1.

60

HOPPER UP 

152.40

CONV-ESTOP

15
2.

40

(2540.4) (304.8) 
(76.2) (76.2)

(5
9.

28
) 

(6
7.

72
) 

(59.28) 

(67.72) 

(180) (120) (406.4) (653.14)(616.86)

Conveyor Control Harness
Part No. 602008



Conveyor Arms Extension Harness 193

BACK

1 

2 3 

4 

BACK

1 2 

BACK

1 2 

CONV-WL 

1778.00 

CONV-ESTOP

1
5

2
.4

0

CONV-WL/ESTOP 

8280.40 

Conveyor Arms Extension Harness
Part No. 602009



Conveyor Work Lights Harness 194

BACK

1 2 

BACK

1 2 

BACK

1 2 

BACK

1 2 

BACK

1 

2 3 

4 

BACK

1 2 

CONV-WL/ESTOP 

609.60

3048.00 

L1

610.00

ESTOP HOPPER

61
0.

00

5588.00 

L2

762.00

L3

13
20

.8
0 

ESTOP DISCHARGE 

1905.00 

(558.8) (50.8) (50.8) (5486.4) (50.8) (50.8) (711.2) 

Conveyor Work Lights Harness
Part No. 602010



E-SERIES CART ELECTRICAL

270307

270310

270309

APOLLO CM-40
270311

270314

CAN TERM 2

ISOBUS

AUX COMMS 

WHISKER 
NOT USED

SAFETY
SWITCH

ECU / COMMS 

ECU / COMMS MAIN POWER

MAIN POWER

POWER 
NOT USED

SWITCH
BOX MASTER SWITCH 

NOT USED

ISOBUS
TERM

ECU 

ECU TERM

KP-12 
KEYPAD

SCALE LINK
SL2140

TO MOTOR  
POWER 

HARNESS 

AUX COMMS 
ECU 

POWER 

POWER 

MOTOR 
CONTROLLER

270312

PRODUCT 
METER 
(Typical) 

METER 
MOTOR 
270313

270315

602029

270317
(IF REQUIRED) 

PRODUCT 2 

PRODUCT 3 

PRODUCT 1 

PRODUCT 4 

TO CONVEYOR 
HARNESS 

CAN 1 

CAN 2 

TO AUX  
HARNESS 

MOTOR 
SYNC

TO IBBC 
CONNECTOR AT
TOOLBAR HITCH 

E-Series Apollo System Drawing 195


